FURUNO
Installation Manual
MARINE RADAR FR-2125V

SAFETY INSTRUCTIONS ..., i
SYSTEM CONFIGURATION .....ccccoooiiiiiieeeccee e, ii
EQUIPMENT LISTS ..o, iv
MOUNTING
1.2 ANtENNA UNIE ..o 1-1
1.2 Display UNit........uueueieiiiiiiiiisiiesees e eeeeeeeeeeeeeeeeeeeeeenneeneens 1-5
WIRING
2.1 ANtENNA UNI oo 2-1
2.2 Display Unit......ooooiiiiiiiieieeeeeeee e 2-5
2.3 Changing AC Power Specification ...........cccccceeeeeeeeneeennn. 2-12

INITIALIZATION AND ADJUSTMENT

3.1 Tuning INItIAliZation ...........cooiiiiiiiiiiiiii e 3-1
3.2 Accessing Menus for Initialization and Adjustment........... 3-1
3.3 Adjusting Video Signal Level ............ccvviiiiiiiiiiiinieeeenn. 3-1
3.4 Heading AlIgNMENt...........uuvuuiiiiiiiiii e eeeeeeeee e 3-2
3.5 Adjusting SWeep TIMING .......uuueerieiiiiaeaianiiiiiiiieeeeeeaeeenn 3-3
3.6 Suppressing Main Bang.............ueeeeieiiiiiiniieieeeeeeeeeeeeeeee 3-3
3.7 Confirming Magnetron Heater Voltage ............ccccoeeeeeenn. 3-4
3.8 Initial Setting MENUS ........covvviiiiiiiiiiiiiirein e 3-5

INSTALLATION OF OPTIONAL EQUIPMENT

4.1 Gyro Converter GC-8.......ccuuviiiiiiiieiiiiii e 4-1
4.2 ARP BOArd ARP-26 ... 4-8
4.3 RP BOArd RP-26 ......coviiiiieieiieee e 4-10
4.4 Performance Monitor PM-=30........ccocovveiiiiiiieeiieieeieeeeees 4-15
N AN =1 1 0 I S 4-16
4.6 AC-DC Conversion Kit ........ooeeueiiiiiiiieee e, 4-18
4.7 Connection of Rate-of-Turn Signal .............cccoevvvvvviinnns 4-19
4.8 V-CONSOIE Kit ..ceeieeiieeee e 4-20
PACKING LISTS ..o, A-1
OUTLINE DRAWINGS ... D-1
INTERCONNECTION DIAGRAM ..o, S-1
SCHEMATIC DIAGRAMS ... S-2

ﬂ° FURUNO ELECTRIC CO. LTD.
NISHINOMIYA, JAPAN



© FURUNO ELECTRIC CO., LTD.

9-52 Ashihara-cho,
Nishinomiya, Japan

Telephone : 0798-65-2111
Telefax : 0798-65-4200

All rights reserved. . Printed in Japan

PUB.No. IME-34710-K

(TENI ) FR-2125V

Your Local Agent/Dealer

FIRST EDITION : APR. 1999
: JAN. 08,2002

*00080875300*

*IME34710K00*




/AN SAFETY INSTRUCTIONS

/AN WARNING /A WARNING

Radio Frequency Radiation
Hazard

The radar antenna emits electromagnetic
radio frequency (RF) energy which can be
harmful, particularly to your eyes. Never
look directly into the antenna aperture from
a close distance while the radar is in
operation or expose yourself to the trans-
mitting antenna at a close distance.

Distances at which RF radiation levels of
100 and 10 W/m? exist are given in the
table below.

Note: If the antenna unit is installed at a
close distance in front of the wheel house,
your administration may require halt of
transmission within a certain sector of
antenna revolution. This is possible—Ask
your FURUNO representative or dealer to
provide this feature.

Radiator Distance to | Distance to
Model tvpe 100 W/m? 10 W/m?
yp point point

XN12AF

Worst case | Worst case

FR-2125V | XN20AF 11m 10.0 m

XN24AF

Do not open the equipment
unless totally familiar with
electrical circuits and
service manual.

Only qualified personnel

ELECTRICAL S
SHOCK should work inside the
HAZARD equipment.

Wear a safety belt and hard
hat when working on the
antenna unit.

Serious injury or death can
result if someone falls from
the radar antenna mast.

Construct a suitable service platform
from which to install the antenna unit.

Serious injury or death can result if some-
one falls from the radar antenna mast.

Turn off the power at the mains switch-
board before beginning the installation.

Fire, electrical shock or serious injury can
result if the power is left on or is applied
while the equipment is being installed.

Do not install the display unit where it
may get wet from rain or water splash.

Water in the display unit can result in fire,
electrical shock or equipment damage.




/A WARNING

Be sure that the power supply is
compatible with the voltage rating of
the equipment.

Connection of an incorrect power supply
can cause fire or equipment damage. The
voltage rating of the equipment appears
on the label above the power connector.

Use only the specified power cable.

Fire or equipment damage can result if a
different cable is used.

A CAUTION

Ground the equipment to
prevent electrical shock and
mutual interference.

Observe the following compass safe
distances to prevent deviation of a
magnetic compass:

Standard | Steering
compass | compass

Display Unit | 1.40 m 1.05m

Antenna Unit| 2.15m 1.60 m




SYSTEM CONFIGURATION

ANTENNA UNIT

XN12AF-RSB-0074-063
XN12AF-RSB-0075-063
XN20AF-RSB-0074-063
XN20AF-RSB-0075-063
XN24AF-RSB-0074-063
XN24AF-RSB-0075-063
DISPLAY UNIT
RDP-126
"""" ARPA |
_____ ARP-26* |
GYIOCOMPASS ------==---n===smmmmmemmmmnaaa] . Gyro Converter | | .. Slave Display
p . GC8 ! FMD-8010
Navigator </EC-61162:1 Serial Data | | Video Piotter R
(Input/Output) CORP-26% |
S SR h Performance |
Speed Log |EC-61162:1 Serial Data | T : Monitor
(Input) . AlarmKit i PM-30
* Not available for statute
mile-(SM) type radar. | T 1AC spec
TTTTTTTTTTTTTDC spec __________
Rectifier iTransformer Uniti
1RU-3424 ; i RU-1803 |
o 5 ®
Ship's Mains 440 VAC
------------- Option 24-32 VDC ® 1f , 50/60 Hz
or
100-115/220-230 VAC
1f , 50/60 Hz

AC spec or DC spec to be selected.



Standard Supply

EQUIPMENT LISTS

Name Type Code No. Qty Remarks
XN12AF-RSB0074-063 — 24 rpm, 1200 mm, CP03-24201
XN12AF-RSB0075-063 — 42 rpm, 1200 mm, CP03-24201

Antenna XN20AF-RSB0074-063 — L 24 rpm, 2000 mm, CP03-19101
Unit XN20AF-RSB0075-063 — 42 rpm, 2000 mm, CP03-19101
XN24AF-RSB0074-063 — 24 rpm, 2400 mm, CP03-19101
XN24AF-RSB0075-063 — 42 rpm, 2400 mm, CP03-19101
Display Unit |RDP-126 — 1
DC ship's mains,
SP03-12500 000-089-390 SP03-12501, SP03-02505
Spare Parts 1 100 VAC shio -
i A0, ship's mains,
SP03-12510 000-089-391 SP03-12501, SP03-12506
CP03-19104 (Antenna unit),
CP03-19105 (Display unit),
CP03-19100 000-089-393 S03-75.15 S
(15 m signal cable) e
e
Installation 1 CP03-19104 (Antenna unit),
Materials CP03-19110 000-089-394 CP03-19105 (Display unit), D
S03-75-20 a
CP03-19104 (Antenna unit), c
CP03-19120 000-089-395 CP03-19105 (Display unit), k
S03-75-30 i
FP03-06201, FP03-06502, n
FP03-07110 000-089-535 FP03-07101, 9
Dust cover CRT (V) |
Accessories 1 |For console type i
FP03-06201, FP03-06502, s
FP03-06550 000-089-537 FP03-07101, t
FP03-06504, s
Dust cover CRT (V)




Optional Equipment

Name Type Code No. Remarks

Gyro Converter GC-8-2 008-446-520 | Separate order
Interswitch RJ-7 —
Interswitch RJ-8 —
Performance Monitor PM-30 —
Transformer Unit RU-1758 000-030-416 | For 100/110/220 VAC
Transformer Unit RU-1803 000-030-420 | For 440 VAC
Rectifier RU-3424 000-030-497
performance Monitor | opg3-150 008-485-490
ARPA* ARP-26-2E 008-485-500

RP-26-T-2E 008-485-510
Video Plotter*

RP-26-Z-2E 008-485-520 | For separate type control head
Slave Display FMD-8010 —
fﬂiﬂ?ﬁg contolfiead | opog.157 008-500-630
Power Cable CVV-S (8X2C)-15 m | 000-560-634 | For DC spec. display unit
Alarm Kit OP03-156 008-500-650

OP03-161-24 008-499-760 | For 24 rpm antenna unit
AC-DC Conversion Kit

OP03-161-42 008-499-770 | For 42 rpm antenna unit
V-Console Kit OP03-164 000-089-762

* Not available with statute mile (SM)-type radar.




MOUNTING

1.1 Antenna Unit

Mounting considerations

* The antenna unit is generally installed either on top of the wheelhouse or on
the radar mast, on a suitable platform. Locate the antenna unit where there is a
good all-round view.

I?I
\ A= =) V=T
% " _J ——
(a) On bridge (b) Common mast (c) Radar mast

Figure 1-1 Mounting methods

* No funnel, mast or derrick should be within the vertical beamwidth of the an-
tenna in the bow direction, especially zero degrees +5°, to prevent blind sec-
tors and false echoes on the radar picture.

» ltis rarely possible to place the antenna unit where a completely clear view in
all directions is available. Thus, you should determine the angular width and
relative bearing of any shadow sectors for their influence on the radar at the
first opportunity after fitting.

* Locate the antenna of a direction finder clear of the antenna unit to prevent
interference to the direction finder. A separation of more than two meters is
recommended.

» Tolessen the chance of picking up electrical interference, avoid where possible
routing the signal cable near other onboard electrical equipment. Also avoid
running the cable in parallel with power cables.

* A magnetic compass will be affected if placed too close to the antenna unit.
Observe the following compass safe distances to prevent deviation of a mag-
netic compass: Standard compass, 2.15 m, Steering compass, 1.60 m.

» Do not paint the radiator aperture, to ensure proper emission of the radar waves.

* The signal cable run between the antenna and the display unit is available in
lengths of 15 m (standard), 20 m, and 30 m. Whatever length is used it must be
unbroken; namely, no splicing allowed.

* The antenna base is made of cast aluminum. To prevent electrolytic corrosion
of the antenna base, use the seal washers and corrosion-proof rubber mat.

» Deposits and fumes from a funnel or other exhaust vent can adversely affect
the aerial performance and hot gases may distort the radiator portion. The an-
tenna unit must not be mounted where the temperature is more than 70°C.

» Leave sufficient space around the unit for maintenance and servicing. See the
antenna unit outline drawing for recommended maintenance space.

1-1



Assembling the antenna unit

The antenna unit consists of the antenna radiator and the antenna unit chassis,
and they are packed separately. Fasten the antenna radiator to the antenna unit
chassis as follows:

1.

N o g bk

For the XN20AF, XN24AF, attach two guide pins to the underside of the an-
tenna radiator.

Remove the waveguide cap from the radiator bracket. The cap may be dis-
carded.

Coat the waveguide flange with anticorrosive sealant as shown in Figure 1-2.
10 mm O-ring

Hole for —

guide pin

—— Hole for
guide pin

Anticorrosive sealant

Figure 1-2 Coating the waveguide flange with anticorrosive sealant

Coat fixing holes for the antenna radiator with anticorrosive sealant.
Grease the O-ring and set it to the O-ring groove of the radiator flange.
Set the antenna radiator to the radiator bracket.

For the XN20AF, XH24AF, coat hex bolts (M8X40, slotted washer head, 8
pcs.) with anticorrosive sealant and use them to loosely fasten the antenna
radiator to the antenna unit chassis. For the XN12AF, coat hex bolts, flat wash-
ers and spring washers with anticorrosive sealant and use them to loosely fas-
ten the antenna radiator to the antenna unit chassis.

For the XN20AF, XN24AF, remove two guide pins (inserted at step 1), and
then tighten fixing bolts.

A CAUTION

Be sure to remove the guide pins.

Injury may result if the guide pins loosen
and fall.




Antenna radiator

Waveguide

Radiator bracket

Guide pin
(XN20AF,
XN24AF S

only)

Hex bolt (M8X40), 8 pcs.
(XN20AF, XN24AF only)

Hex bolt (M8X35), 8 pcs.
Flat washer
Spring washer

O-ring (XN12AF only)

Figure 1-3 Fastening the radiator to the radiator bracket

Fastening the antenna unit to the mounting platform

The antenna unit may be assembled before hoisting it to the mounting platform.
However, do not hoist the antenna unit by the radiator. Always hoist the unit by its
housing. When using a crane or hoist, hoist the unit by the hoist rings which should
be fastened to the bolt fixing covers of the antenna housing.

/A CAUTION

DO NOT hoist the antenna unit by the
radiator; lift it by the hoist rings. (Be sure to
remove rings after hoisting the antenna unit.)

1. Construct a suitable mounting platform referring to the outline drawing at the
back of the manual.

2. Drill four mounting holes of 15 mm diameter and one cable entry hole of about
50 mm diameter in the mounting platform.

3. Lay the rubber mat (supplied) on the mounting platform.

1-3



4. Place the antenna unit on the rubber mat orienting the unit so the bow mark on
its base is facing the ship’s bow.

Bow mark

Ground
terminal

Rubber
mat

Figure 1-4 Antenna unit, front view

5. Fasten the antenna unit to the mounting platform with M12X60 hex bolts, nuts,
flat washers and seal washers.

6. Using hex bolt (M6X25), nut (M6) and flat washer (M6), establish the ground
system on the mounting platform as shown in Figure 1-5. Connect the ground
wire (RW-4747, 340 mm, supplied) between the grounding point and ground
terminal on the antenna unit. Coat the entire ground system with silicone seal-

ant (supplied).

Anticorrosive sealant
Seal washer

rGround wire

ATLAALL  “ARRLRATITRRRN

Hex bolt
Spring washer

Spring washer
Hex nut

Hex nut
Spring washer
Flat washer

Hex bolt welded to
ship's superstructure y

Anu'gorrosive sealant

=Y round
“1 terminal

A\ CAUTION

Ground the equipment to
prevent electrical shock
and mutual interference.

Figure 1-5 How to mount the antenna unit

1-4



1.2 Display Unit

Before mounting the display unit

If Gyro Converter GC-8 (option) is to be used, install and setup the GYRO CON-
VERTER Board before mounting the display unit, because of the difficulty involved
in doing it after the display unit is installed. Instructions for installation and setup of
the board are in Chapter 4.

Mounting considerations

When selecting a mounting location, keep in mind the following points:

Mounting procedure

Tabletop mounting

Two people are necessary to
complete this procedure.

1. Make four holes of 12 mm di-

Select a location where the display unit can be viewed and operated conve-
niently and where the screen can be viewed while facing towards the bow.

Locate the unit out of direct sunlight and away from heat sources because of
heat that can build up inside the cabinet.

Locate the equipment away from places subject to water splash and rain.

The display unit is very heavy. Be sure the mounting location is strong enough
to support the weight of the unit under the continued vibration which is normally
experienced on the ship. If necessary reinforce the mounting location.

Determine the mounting location considering the length of the signal cable be-
tween the antenna unit and the display unit. (The signal cable comes in lengths
of 15, 20 or 30 meters; maximum 100 meters).

Leave sufficient space on the sides and rear of the unit to facilitate mainte-
nance. Also, leave a foot or so of “service loop” in cables behind the unit so it
can be pulled forward for servicing or easy removal of connectors.

A magnetic compass will be affected if placed too close to the display unit.
Observe the following compass safe distances to prevent deviation of a mag-
netic compass: Standard compass, 1.40 m, Steering compass, 1.05 m.

ameter in the mounting location
referring to the outline drawing Left and right
at end of this manual. arm covers

Unfasten the screws fixing the
right and left arm covers on the
control head.

Unfasten four M10 bolts hidden

by the arm covers. Figure 1-6 Control head



4. While one person is holding the mounting base at the sides, pull the handle on
the underside of the control head to draw the display unit toward you until you
hear a click.

A\ CAUTION

Use two people to complete
this step.

The display unit may fall to
the deck when it is pulled >

forward, since the mounting
A
)

base is not yet fastened to
Handle K
P

the mounting location.
ull

Figure 1-7 Display unit
5. This step requires two people to complete. While raising the monitor until the
CRT is horizontal, fix the stay as follows:
a) Raise the stay as shown below.

Two warning labels on

the underside of monitor HORIZONTAL

A WARNING

Possibility of injury.
Hold handle when

mounting display unit.

A WARNING

Display unit may fall.
7. Lock stay before
servicing.

Figure 1-8 Display unit, inside view



b) While pushing the stopper, set the catch on the display unit in the hole at the
front edge of the stay.

@ Stopper

/

Catch

\ Stay

Figure 1-9 Setting catch to hole in stay

c) Release hand from stopper.

Release stopper;
fix stay.

®

Figure 1-10 Stay fixed

6. Fasten the display unit to the mounting location at front fixing holes (2 points)
with M10 bolts, nuts and flat washers, using the pipe box spanner (supplied).

You cannot fasten the display unit at the rear fixing holes while the monitor is
raised.

7. Retract the stay and lower the monitor. Pull the monitor toward you by the
handle at the front of the display unit until you hear a click.

8. The rear left fixing hole is hidden under the PTU board cover. Remove the
cover as follows:

(1) Unfasten three M4X8 screws to remove the lead-in cover (V) which hides
the PTU section. Slide the cover to remove it.

REAR SIDE

Pan-head Screw ¢ .
M4X8, 4 pcs. Lead-in Cover (V)

Figure 1-11 How to remove the lead-in cover



(2) Unfasten five M3X8 screws at the top of the PTU board cover and two
M4X8 screws at the front of the PTU cover. Slide the PTU board cover

forward.
Fixing hole (rear)
[ Ale/
*Screw o Knob *
(M3X8, 5 pes) I — 8 |
Slide forward @
Ve B e
F;{' 1@ '
o ° 3
i ©
el ~\ [0 ~0j«®
() &) _ @)
Screw (M4X8, 2 pcs.) {
Fixing hole (front)

Figure 1-12 How to dismount the PTU cover

(3) Remove the cover by grasping the knob on the top of the cover.

10.Use M10 bolts, nuts and flat washers to fix the display unit at the rear mounting
holes, using the pipe box spanner (supplied).

11.Close the PTU board cover.

12.Push the monitor forward until you hear a click.
13.Refasten the bolts removed at step 3.

14. Fasten the left and right arm covers with M4X10 screws.

Console type mounting

1. Make six holes of 15 mm diameter and a cable entrance hole through the deck
referring to the outline drawing at end of this manual.

2. Open the front cover.

3. Fix the equipment by using M12 bolts, nuts and washers.

4. Hoist the console to the deck by using the eye bolts attached to the console.
Remove the eye bolts and set the cosmetic caps (w/washers) to the eye bolt
holes.



Separating the control head

The control head connects to the display unit with a connection cable, thus it can
be located where desired, using the separate control head kit (option).

Separate type control head kit (Type: OP03-157, Code No.: 008-500-630)

Name Type Qty Code No. Remarks
Cable Assy. UL2464SB20P/1P 1 |000-140-812 |10 m, 0359422
Nonslip Rubber Feet SJ-5003 4 |000-801-787 |With double-sided tape
Monitor Front Cover (V) |03-144-1731 1 |100-274-560
KB Fixing Plate 03-144-1691 1 |100-263-940
Handle Plate (V) 03-144-1732 1 |100-274-570 |For fixing handle
Dust Cover KB 03-144-1693 1 |100-271-760
Upset Screw M5X10 SUS 304 2 000-802-288
Binding Screw M4X8 C2700 2 |000-806-407

Display unit modification procedure

1. Raise the monitor unit and fix it with the stay. Refer to procedure for tabletop
mounting on page 1-5.

2. Inside the display pedestal, unplug two connectors from the control head cable
(P412 from MOTHER Board and J583) and unfasten two earth wires.

PTU COVER
J583

Earth Wire

ot O
03P9252 ﬁ

— Control Head

Cable

Figure 1-12 Display unit, inside view

1-9



3. Retract the stay to lower the monitor.

4. Unfasten eight binding screws (M4X8) to dismount the top cover (1), right cover
(2 and left cover (3.

5. Loosen three screws (M4X10) fixing the left maintenance cover (). Slide the
cover to dismount it.

6. Loosen four screws (M4X10) fixing the lead-in cover () at the rear of the
display pedestal. Slide the cover to dismount it.

Top Cover
L Binding Screw
Touching inside
of CRT panel ™ / M4X8, 4 pes.

Lead-in Cover (5)

Pan-head Screw

/ M4X10, 4 pcs.

Binding Screw
M4X8, 2 pcs.

Push in 4

direction of

~/ arrow. (Do same on
N other side.)

Left Cover (3

4 Push in direction
of arrow

Left Cover (2

\ Binding Screw

M4X8, 2 pcs.

Pan-head Screw
M4X10, 3 pcs.

Figure 1-13 How to dismount covers

7. At the left side of the monitor, unfasten the clamp which fixes the control head
cable.

8. At the rear of the display pedestal, fasten the clamp which fixes the control
head cable.

1-10



Monitor

o Control Head Cable

|- Clamp

-<«——— Remove clamp
from left side

Remove clamp from rear side
Figure 1-14 Clamp position
11. Unfasten four upset screws ((®) at the bottom of the right and left KB arms to
dismount the control head.

12.Unfasten three screws (M4X10) and two screws (M4X8) to remove the right
lower cover (7)) and the left lower cover ((®).

Pan-head Screw (M4X10, 3 pcs., upper)
Binding Screw (M4X8, 2 pcs., lower)

Control Head

Upset Screw (®)

(M5X25, 4 pcs., Right Lower Cover (7))
including those on

opposite side)

Pan-head Screw (M4X10, 3 pcs., upper)
Binding Screw (M4X8, 2 pcs., lower)

Figure 1-15 Display unit, front view

1-11



13.Unfasten three screws (M5X25) to remove the right KB arm ((9)) and the left KB
arm ((0).

14.Unfasten one screw (M4X10), two screws (M5X12) to dismount the panel cover

().

15.Fasten the two upset screws (M5X12) unfastened at step 14 at the front bottom
of the control head.

Left KB Arm (1)

Screw

Right KB Arm ((9)

T Push up
to fix

Pan-head Screw
M4X10

\ Screw

M5X25, 3 pcs.
@\ Screw

M5X25 (4 pcs.,

- incl. those on
e M5X12, 2 pcs. opposite side)

Control Head

L~

Figure 1-15 Detaching the control head

1-12



Control head modification procedure

1. Unfasten eight screws (M4X8) on the underside of the control head. Unplug
connectors P314, P312 and P317 from the control head. Separate the KB bot-
tom plate from the control head.

2. Unfasten the screw (M4) fixing the ground terminal and two screws (M4X8)
fixing the clamp. Remove the connection cable assy.

3. Unfasten two screws (M6X12) from the inside of the bottom plate of the control
head to dismount the handle.

4. Replace the cable assy. with cable assy. UL2464SB2-0P/1P (10 m, supplied)
as below and reassemble the control head.

KB Fixing Plate

Screw

/M4X8 (8 pcs.)

P312 FX Connector

Replace with ~ SPacer pan-head Screw M4X8 (2 pcs.)
cable assy. in Be careful not to pinch cable between
kit. KB clamp and spacer.

Figure 1-16 Control head

1-13



Wiring between display unit and control head

1.

Fasten the handle to the supplied handle plate (V), using the screws formerly
used to fixed the handle.

Using two upset screws (M5X10, supplied), fasten the handle plate (V) to the
location shown in Figure 1-17.

Handle Plate (V)

F ooy
DOWN Y JL

[
//
//
¢

Handle

Upset Screw

2 pes. oo

Insert handle
plate (V) here.

Figure 1-17 Attaching the handle plate (V)

3. Pull the monitor forward.

Lead in the control head cable through the cable clamp at the rear of the dis-
play unit. See pages 2-9 and 2-10 for location of cable clamp.

Raise the monitor and fix it with the stay. (See page 1-5 for instructions.) Inside
the display unit, plug in two connectors and fasten two ground wires. See Fig-
ure 1-12 for location.

6. Retract the stay to lower the monitor.

Fasten two bolts (M10) at the front of the display unit. For location see step 3 on
page 1-5.

Attach the monitor cover (supplied) to the handle plate with two M4X8 binding
screws (supplied).

Attach right and left lower covers, left maintenance cover, right and left covers,
lead-in cover, top cover, and right and left arm covers in that order.

1-14



10.Attach rubber to feet to the bottom of the keyboard if the keyboard is not going
to be permanently fixed. To fix the keyboard to a desired location, fasten the KB
fixing plate to the keyboard and desired location with two upset screws (M5X25,
formerly used to fasten KB arms) and two tapping screws (¢6.5, local supply)
as below.

KB Fixing Plate

I
l o |
CONTROL HEAD

@@:):) < @ @Q@ @@ SIDE VIEW T(Pgbsping

Screw

.@. @9 @@B Vo
OO)Il= Q@Q 3
KB Fixing I ?

Plate M5X25
CONTROL HEAD TOP VIEW Upset

Screw

Figure 1-18 How to attach KB fixing plate

11. Set dust cover KB (supplied) on the control head.

1-15



WIRING

2.1 Antenna Unit

/A CAUTION

The magnetron in the transceiver module will de-
magnetize if it contacts ferrous material. When
dismounting the transceiver module, lay it on its
side or on top of non-ferrous material as shown
below.

Transceiver module
(magnetron inside)

Non-ferrous

h\
block ‘%
Height more \ \‘\
T than 5 cm @\

1. Open the antenna unit cover.
2. Disconnect plugs P611, P801 and P821.

3. Unfasten the transceiver module (two bolts). Remove the transceiver module.

Fixing
bolts

J611

Jg8o1

Jg21

Figure 2-1 Antenna unit, front view

2-1



4. Unfasten the four fixing bolts on the cable gland at the base of the antenna unit.
Remove clamping ring, rubber gasket and washers.

From left: Clamping ring,
washer, rubber gasket
and washer

Figure 2-2 Antenna unit, front view, cover removed
5. Pass the signal cable through the cable entry hole in the antenna unit mounting
platform. Trim the cable so about 80 cm of it protrudes past the cable gland.

6. Slide the clamping ring, washer, rubber gasket and washer onto the cable in
that order.

7. Fabricate the signal cable as shown on page 2-4.

8. Referring to Figure 2-3, pass the outer and inner shields between the signal
cable and the clamping ring. Fasten the cable gland.

Clamping
ring

Washers

Figure 2-3 Passing cable shields between cable and clamping ring

9. Connectthe signal cable to the terminal board RTB801 by referring to the inter-
connection diagram. Leave “slack” in the coaxial wire to prevent breakage.
10.Bind cores of cables with cable ties.

11.Mount the transceiver module. Connect plugs P611, P801 and P821. Fasten
shield to ground terminal in the transceiver module.

2-2



12.1f the antenna unit is mounted 2° or more left of ship’s bow, adjust the position
of S901 so it becomes “on” (contact between #1 and #2 on pcb MP-3795). To
access S901, open the bow side cover; S901 is above the drive gear.

RTBSOl 1| 2| 3| 4|5| GI 7| BI 9|1(!11|1
[TITTITITLT

2425 26 2

Figure 2-4 Antenna unit, front view

13.Confirm that all screws are tightened and all wiring is properly made. Coat
waterproofing gasket, bolts and tapping holes of antenna unit with silicone
grease. Check that the waterproofing gasket is seated as shown in Figure 2-5.
Close the antenna unit cover.

Coat gasket with silicone grease.
DO NOT use silicone sealant.

I
S

WRONG

Figure 2-5 Correct seating of waterproofing gasket

2-3



Fabricating signal cable S03-75

1. Remove the vinyl sheath by 450 mm.

2. Slide the clamping ring, washer, rubber gas-
ket and washer onto the signal cable in that
order.

3. Unravel the outer shield to expose the cores
in the outer layer. Then, unravel the inner
shield to expose the cores in the inner layer.
Label all inner cores to aid in identification.

4. Attach EMI cores to all inner cores and all
outer cores, and tie cables with cable ties.

Note: There are two types of EMI cores, thick
and thin.

5. Trim each core (except coaxial wire) consid-
ering its location on the terminal board.

6. Trim the inner and outer shields leaving 500
mm each. Twist shields together and attach
crimp-on lug FV5.5-4 (Blue, g4).

7. Remove insulation of each core by about 6
mm. Fix crimp-on lug FV1.25-M3 (Red, 23)
to each core.

8. Fabricate the coaxial cable. Make the length
10 mm longer than the shield to prevent wire
strain. Attach crimp-on lug FVD1.25-3 (Red,
23) to coaxial cable.

Clamping L LET
ring i Crimp-on lug

Washers

Figure 2-7 How to ground
signal cable S03-75

2-4

& VINYL SHEATH

‘<— 450 mm ——»|
{) Inner shield

F

Lessthan  70.130 mm Cable tie
100 mm

>

<

L]

— Outer cores

Inner cores

500mm \ Coax cable

ﬁ |

Il = EMI cores
Outer cores: (RFC-13) thick
Inner cores: (RFC-10) thin

_B@ Crimp-on lug
g (FV1.25-M3,

\/\ Red, ¢3)

*I |%6 mm

P
E S=——=«— Fold four times
/‘—" Cut here

45 mm

5 _-Q Crimp-on lug

(FvD1.25-3,
Red, ¢3)
<— Crimp-on lug
(FV1.25-3,
Red, ¢3)

Figure 2-6 How to fabricate
signal cable S03-75




2.2 Display Unit

Two cables are terminated at the display unit: the signal cable S03-75 and the
power cable. The signal cable comes with a connector preattached to it for con-
nection to the display unit. Fabricate the power cable as shown on the next page.

POWER Switch in AC
Powered Display Unit

The display unit designed to run on AC
power has a power switch inside its
base which cuts off 100/200 VAC power
to the display unit. Pull the display unit
forward several centimeters to access
the switch. TURN THE SWITCH OFF

(as well as the main POWER switch)
WHENEVER ACCESSING INSIDE THE
DISPLAY UNIT.

POWER Switch ———

i
@

P
B

Display unit, inside view

2-5



Fabricating the AC power cable (supplied)

Remove the vinyl sheath by 80 mm.
Cut off jute tape wrapped around the armor.
Unravel the armor to expose the cores by about 35 mm.

WD P

Remove insulation of cores by about 10 mm. Fix crimp-on lugs type FV5.5-4 to
the cores.

5. Cover the armor with vinyl tape, leaving the portion which will lie inside the
cable clamp untaped.

(@ § , DPYCY-35
- Approx. 80 mm

Vinyl sheath

4Omm| | 5 mm
-+ > [——

.— Core

(b) e

(€)

Clamp here.

@ N\

~_"

Crimp-on lug
FV5.5-4

(sectional view)

Figure 2-8 Fabricating power cable DPYCY-3.5



Fabricating the DC power cable (CVV-S 8X2C, option)

Remove the vinyl sheath by 100 mm.

Unravel the braided shield 60 mm from end of cable.
Remove the jute tape and inclusion from cable.

Expose the cores by 50 mm.

Expose the shield by 60 mm. Tape 10 mm of the shield tip.

2 e o A

Remove the sheath of cores by 10 mm. Attach crimp-on lugs type 8NK4 to the
cores and crimp-on lug type FV5.5-4 (yellow) to the shield.

7. Tape the cable as shown in the figure below. Fasten the shield to screw (M4) on
the cable clamp.

100 mm

b CVV-S 8X2C

Braided Shield 60 mm

<j—cﬂe
«— Jute Tape
%% +«— Inclusion

50 mm

1
|

. /‘/ ~‘ 10 mm
Taping

60 mm

Fasten cable
clamp here.

mimm:>ggggonwg

Y 1/0)«— Crimp-on Lug
FV5.5-4

Taplng
Figure 2-9 Fabricating power cable CVV-S 8X2C



Leading cables into the display unit

The cable clamp may be positioned within the display unit (default arrangement),
outside the display unit or at the bottom of the display unit (when using console
mount, for example). When the cable clamp is located outside or beneath the dis-
play unit, use the bottom clamp front plate and bottom clamp rear plate (supplied
with installation materials).

Also, use the shielding foam (supplied) to guard against noise.

Cable fed from rear of display unit (Default method)

. ] M5X12 SUS, . (D) Rear clamp
()5%? TSNS
Keyboard o Hex bolt (C) Signal clamp
/\\@ 3 Navigation M5X35 SUS. ] (Aluminum)
R ReC) SR
- External CRT Hex bolt ‘
M5X35 SUS, T (B) Power clamp
2 pcs ~ (Aluminum)

Cable position in clamp
(Display unit, rear view)

(D) Rear clamp plate

|
B

(C) Signal cable

N

(Construction of
cable clamp)

Hex bolt /%

Pan-head screw

? ~._M4X8

(A) Rear clamp

Rear cable entrance

Make sure foam contacts rear chassis.

(Aluminum)
(B) Power clamp S S
(Aluminum) \ ‘/ ! Q
\V 0 00
Cable

ﬁm_

—

(A) Rear clamp base

Shielding foam

(Display unit, right-hand side view) (Display unit, rear view)

Figure 2-10 Default cable clamp position

Place shielding foam between cables, and then attach foam to aluminum clamps.

Fill unused clamp holes with shielding foam.

2-8



Cable fed from outside display unit

Shielding foam (D) Rear clamp plate
(C) Signal clamp
(Aluminum)
—
(B) Power clamp
(A) Rear clamp base — : Ifl (Aluminum)

Bottom clamp front plate

M5X10 (2 pes) (Installation materials)

(Installation materials)
Rear cable entrance

Figure 2-11 Clamp position outside display unit (display unit right side view)
* Place shielding foam between cables inside of display unit, and then attach
foam to chassis.
* Fill unused clamp holes with shielding foam.

Cables fed from bottom of display unit (for console mount)
Lead in cables through the cable clamp at the rear of the console and ground their

shields in the cable clamp. For signal cable, remove vinyl sheath where cable lies
in cable clamp. Fasten cables with cable ties.

Seventh hole
from the top

g Power Cable
%& (For display unit)
Gyrocompass Lolg Sigslal Cable
(’ o —
g L

Performance NAV\/ ARPA
Monitor .
Power Cable Slave Display

(For PM)

[ Cable Arrangement in the Console (Top view) ]

Close shutter door and cover
it with aluminum tape to keep
foreign objects out of the
display unit.

SIGNAL CABLE:
Remove the vinyl sheath here.
(1300 mm from display unit end

of cable remove sheath by 70 mm.)

Figure 2-12 Clamp position at bottom of display unit

2-9



Connections

Raise the monitor and fix it with the stay. (For procedure see page 1-5.) Remove
the shield cover from the INT Board. Connect signal, power, gyro and log cables
as shown below. Optional equipment are connected to the INT Board. Be sure to
ground the display unit.

Gyro  Ship’s
mains
Antenna | Log

Unit
Fasten shield here. Ground terminal
(Tabletop type) O (Tabletop type)

0O

0 ::
gggQE%ARD T.
Fasten shields

—— ; together here.
(Console type)
d
o—|
O
O
\

Terminal

board

POWER switch (AC only)
(Turn off before accessing
inside the display unit.)

Connect coax S

MOTHER BOARD Cable here.
03P9251 \ DJ1
[ \

- Signal cable should
touch edge of
[O]1 partition board.

[ O
0 g o ———1 Fasten TX-HV
O 0 line to #1 terminal.
] 0 J448 To fasten;
g o 4o \ @ 1. Unfasten screws.
O o 0O 2. Slide terminal forward.
0 O 3. Lift terminal to remove it.
q o O
o O

INT BOARD GYRO CONVERTER

03P9252 BOARD 64P1106
O O \

Y Fix the DJ1 connector with

two M3X8 screws (supplied).

J457 D 1450 D J445 D Location of connectors
on the INT Board. See
next page for connector

J442D 3458D 1454 D 428 D description.

a3 [ | s3] aass [ ] ase [ ]
/A CAUTION

Ground the equipment to
J444 J451 4 b
D D 7466 D Jae7 D prevent electrical shock

and mutual interference.

J463 D J452D J462 D J449 D

Bind the cables so as not to pinch them
between the monitor and mounting base.
Take special care with the high voltage

3456 | | J465 [] line.

Figure 2-13 Display unit, inside view

2-10



Connectors on the INT Board

Table 2-1 Connectors on the INT Board

Signal name |Name on Connector | Connector | Applicable Remarks
pcb no. type equipment
Input Signal
Gyro signal J4 VH, 3 pin *On pcb
15 VH. 5 pin A64P1106 (option)
Speed log LOG J448 NH, 3 pin 200 pulses/nm, etc.
signal
Radar buoy RADAR J445 NH, 4 pin
signal BUOY
Remote EXT-RADAR | J458 NH, 8 pin
display signal | or RJ-7
Output Signal
External EXT-ARPA J444 NH, 8 pin Heading, bearing,
ARPA Tx trigger
signal
Slave display | SLAVE J442 NH, 8 pin CD-140, CD-141, |Heading, bearing,
signal Ja43 GD-500, video, Tx trigger
GD-500MK2,
FMD-800,
FMD-8010 *1
*1: Display unit for
FR-2125V can be
used as slave
display unit.
Buzzer signal | EXT-BUZ J451 NH, 9 pin Speaker w/amp Speaker signal
Monitor signal J449 NH, 10 pin VER synchronous,
HOR synchronous,
video
(NTSC format)
RS-232C RS-232C J456 XH, 4 pin
Analog ANALOG J453 NH, 3 pin ROT signal
External EXT ALARM J452 NH, 3 pin
buzzer (AC)
Input/Output Signal
INS data INS. DATA J455 NH, 5 pin
RJ-7 RJ-7 J457 NH, 15 pin
RJ-8 RJ-8 J416 NH, 4 pin On Mother Board
03P9251
Nav data NAV DATA J450 NH, 5 pin
ARPA data ARPA DATA | J454 NH, 5 pin
PM_ON_OFF |PM_PRINT J411 XH, 3 pin On Mother Board

03P9251

Note: How to attach NH connector is shown on the next page.

2-11




How to attach NH connector

4 )
HOW TO ATTACH NH CONNECTOR TO SIGNAL CABLE

Shrink tubing

NH connector wire

N

j— = > — R s { )i
Solder —/ (00
NH connector 20mm
housing
@ Insert NH connector @ Cut shrink tubing ® _Solder connector @ Heat shrink
wire into NH connector in 20 mm lengths and to signal cable. tubing with solder-
housing. slip onto each wire. ing iron.
\ J

Figure 2-14 How to attach NH connector

2.3 Changing AC Power Specification

For 100 VAC or 220 VAC power, add or delete jumper wires on the PTU Board and
change the power fuses inside the display unit as shown in the table below accord-
ing to ship’s mains. The figure below shows the location of the power fuses and the
jumper wires on the PTU Board.

Table 2-2 Jumper wire setting on the PTU board, fuse rating and power specification

PCB Power Spec. ﬁﬂ:}e””a JPL |IP2 |IP3 | JP4 | JPOL |JPo2 | POWEr
03P9245A |100/110/115 VAC |24 rpm | YES |YES | YES |[NO [NO |NO
03P9245C |100/110/115 VAC |42rpm | YES | YES |YES |[NO |YES |YEs oA
03P9245D | 220/230 VAC 24tpm |[NO |NO [NO |YEs [NOo [NO
03P9245F | 220/230 VAC 42rpm |NO |NO |NO |YEs |YEs |vEs A

Jumper wire to use:
JP1: 0.8 dia. gilded wire

JP2, JP3, JP4, JP91, JP92: type ERD-S2TCOV
03P9245

Cl1 c12

= Fuse

:JPl:

™ Jpo2 O D

Jp20O oz
o JP3

o
= JP4n JPo1

PTU Board

Figure 2-15 Display unit, inside view

2-12



3.1

3.2

3.3

INITIALIZATION AND ADJUSTMENT

Tuning Initialization

Tune the radar as follows: Press [RADAR MENU] [0] [0] [2] [O] [O] [O] (TUNE
INITIALIZE on the RADAR 3 menu) and press the [ENTER] key.

Accessing Menus for Initialization and Adjustment

To access them do the following:

1. Turn on the power.

2. Press the [RADAR MENU] key five times while pressing and holding down
the [HL OFF] key. A beep sounds to confirm operation.

Restoring default settings

1. Press [RADAR MENU] [0] [0][0O] [2] [O] [O] [O] to display the INITIAL SETTING
4 menu.

2. Press the [0] key to select FACTORY DEFAULT.
3. Press the [ENTER] key five times, and turn the power off and on again.

4. "Initializing" appears during restoring. It takes about 90 seconds to restore the
default settings, after which the normal display appears.

Adjusting Video Signal Level

When the signal cable is very long, the video amplifier input level decreases,
shrinking target echoes. To prevent this, confirm (and adjust if necessary) video
amplifier input level.

1. Connect an oscilloscope to TP6 on the INT Board (03P9252) in the display
unit.

2. Transmit on the 12 nm range.

3. Adjust R21 on the INT Board so the value of TP6 is 4 Vpp. (For remote dis-
play, adjust R134 on the INT Board.)

R
TPIO o TP6

INT Board
(03P9252)

|

Figure 3-1 Display pedestal
3-1




3.4 Heading Alignment

You have mounted the antenna unit facing straight ahead in the direction of the
bow. Therefore, a small but conspicuous target dead ahead visually should ap-
pear on the heading line (zero degrees).

In practice, you will probably observe some small bearing error on the display
because of the difficulty in achieving accurate initial positioning of the antenna
unit. The following adjustment will compensate for this error.

Correct bearing
relative to heading

Apparent position b
A of target o

b + Target
-~ Apparent Correct
. position bearing
of target relative to
heading

Antenna mounted  Picture appears Antenna mounted Picture appears
error to port deviated clockwise. error to starboard deviated counterclockwise.
(HDG SW advanced) (HDG SW delayed)

Figure 3-2 Heading alignment
1. Press [RADAR MENU] [0] [O] [O] [2] [2] to select HL ALIGN on the INITIAL
SETTING1 menu.

2. Select a target echo (by gyrocompass, for example) at a range between 0.125
and 0.25 nm, preferably near the heading line.

3. Operate the EBL control to bisect the target echo with the heading line. (The
value shown on the display is antenna position in relation to ship's bow.)

4. Press the [ENTER] key to finish.

3-2



3.5 Adjusting Sweep Timing

3.6

Sweep timing differs with respect to the length of the signal cable between the
antenna unit and the display unit. Adjust sweep timing at installation to prevent
the following symptoms:

o oA w N

The echo of a "straight" target (for example, pier), on the 0.25 nm range, will
appear on the display as being pulled inward or pushed outward. See Figure
3-3.

The range of target echoes will also be incorrectly shown.

(1) Correct (2) Target pushed (3) Target pushed
inward outward

Figure 3-3 Examples of correct and incorrect sweep timings
Press [RADAR MENU] [0] [0] [O] [2] [3] to select TIMING ADJ on the INITIAL
SETTING1 menu.
Transmit on the 0.25 nm range.
Adjust radar picture controls to display picture properly.
Select a target echo which should be displayed straightly.
Adjust the VRM control to straighten the target echo.
Press the [ENTER] key.

Suppressing Main Bang

If main bang appears at the screen center, suppress it as follows.

1.
2.

N oo g k&

Transmit on a long range about ten minutes.
Adjust the [GAIN] control to show a slight amount of noise on the display.

Select the 0.25 nm range. Adjust the [A/C SEA] control to suppress sea clut-
ter.

Press [RADAR MENU] [0] [0] [O] [2] to open the INITIAL SETTING1 menu.
Press the [7] key to select 7. MBS.

Adjust the VRM control to adjust timing; the EBL control to adjust level.
Press the [ENTER] key.



3.7 Confirming Magnetron Heater Voltage

Magnetron heater voltage is adjusted at the factory. However, confirm that it is
within the prescribed rating.

Table 3-1 Magnetron heater voltage rating

Rating FR-2125V (25 kW)
ST-BY, 0.125 nm 8.2V-84V
TX, max range 6.5V-7.5V

Press [RADAR MENU] [0] [0] [0] [2] [O] to open the INITIAL SETTING2 menu.
Press [5] to select the 5. SCANNER STOPPED field and the TX option.

Disconnect connector P821 from the antenna unit.

0D PE

Turn off the ANTENNA switch in the tuning compartment in the display unit.

ANTENNA—L-O™ ()

switch OFF By
ANTENNA

O

TUNE

O [

DEGAUSS ERROR
N————/

Figure 3-4 Antenna switch in tuning compartment

5. Turn off screen brilliance.

6. Measure voltage between pins #12(+) and #5(-) on connector P801 on the
RFC Board (03P9243) in the antenna unit.

7. If the voltage is not within the rating shown in Table 3-1, adjust potentiometer
VR1 on the RFC Board.

J611

Figure 3-5 RFC Board

8. Set5. SCANNER STOPPED on the INITIAL SETTING2 menu to ST-BY.

3-4



3.8

Initial Setting Menus

The INITIAL SETTING menus (four menus) and the OWN SHIP INFORMATION
menu setup the radar according to expected usage, authorities specification, ship's
characteristics, operator's preference, etc. Set items on each menu in accor-
dance with regulations/operator's preference. After entering initial settings, reset

the power.

[OWN SHIP INFORMATION]

1 [INITIAL SETTING(1)]
2 SHIP'S LENGTH

3 SHIP'S WIDTH

4 RADAR POSN

5 NAV ANT POSN

000m

00m

FOR BOW 000m
FOR PORT 00m
FOR BOW 000m
FOR PORT 00m

Press [RADAR MENU] [0] [0] [0] [2]

l

<
<«

Press [6]

6 TURN RATE 00KT 00.0°/s
00KT 00.0°/s

7 SPEED RATE 00KT  0.00KT/s
00KT  0.00KT/s
Press [0]

[INITIAL SETTING 4]

1 [INITIAL SETTING(3)]
2 MODEL

3TYPE
4 CTR STC CURVE
5RJ-7
6 RJ-8
ANT A
ANT B
7 SHIP'S TYPE

9 CABLE LENGTH
0 FACTORY DEFAULT

FR-2115V, 2125V/
OTHER X-BND/
FR-2165DSV, 2135SWV/
OTHER S-BND
R/N/G/D

L/M/H

OFF/ON

OFF/ON

FR-2115V, 2125V/
OTHER X-BND/
FR-2165DSV, 2135SWV/
OTHER S-BND
FR-2115V, 2125V/
OTHER X-BND/
FR-2165DSV, 2135SWV/
OTHER S-BND

DEEP SEA/FISHING/
LONG LINE FISHING

500m/5000m

[INITIAL SETTING 1]

1 [FUNCTIONS(4)]

2 HLALIGN EBL 0.0°
3 TIMING ADJ VRM 00.00
4 ANT HGT 5m/7m/10m/15m/
20m/30mMORE
5LOG PULSE 200P/NM
6 [OWN SHIP INFORMATION]
7 MBS MBS TIMING VRM 0
MBS LEVEL EBL 0
8 ON TIME 000000.0H
9 TX TIME 000000.0H
0 [INITIAL SETTING(2)]
Press [0]

/

[INITIAL SETTING 2]

1 [INITIAL SETTING(1)]
2 LOG GYRO INPUT

LOG PULSE/SERIAL DATA
GYRO AD-10/SERIAL DATA
3 OWN SHIP VECTOR COMPASS/COURSE
4 KEY BEEP ON/OFF
5 SCANNER STOPPED ST-BY/TX
6 VIDEO SIG ANALOG/DIGITAL
7 ALARM LEVEL 4/5/6/7
8 DISPLAY MAIN/SUB
9 SECTOR BLKG OFF/ON
000° - 000°
000° - 000°
O [INITIAL SETTING(3)]
Press [0]

4

[INITIAL SETTING 3]

1 [INITIAL SETTING(2)]

2 TRAILS RESTART

3 ECHO AVG W/O GYRO
4 HEAD UP TB SCALE

5 CTR ECHO STRETCH
6 VIDEO CONTRAST

7 MAXIMUM RANGE

8 ECHO FULL COLOR

9 INDEX LINES

0 [INITIAL SETTING(4)]

OFF/ON
OFF/ON
DEG/16POINT
OFF/ON

1/2/3
72/96/120
OFF/ON

2/3/6

Figure 3-6 Initial settings menu

3-5




INITIAL SETTING1 menu
Keying sequence: [RADAR MENU] [0] [0] [O] [2]

HL ALIGN: Aligns heading.
TIMING ADJ: Adjusts sweep timing.

ANT HGT: Enter height of antenna above water. Select from 5 m, 7 m, 10 m, 15
m, 20 m, or more than 30 m.

LOG PULSE: Enter speed log's pulse rate.

OWN SHIP INFORMATION: Enter ship's characteristics; length, width, radar
antenna position, navigation antenna position, turn rate, and speed rate. See the
description on the next page for further details.

MBS: Suppresses main bang.

ON TIME, TX TIME: Shows number of hours the radar has been turned on and
transmitted, respectively. Value can be changed.

INITIAL SETTING2 menu

Keying sequence: [RADAR MENU] [0] [0] [O] [2] [O]

LOG GYRO INPUT: Select LOG or GYRO input type. LOG: Select pulse or serial
data. GYRO: Digital from A/D converter or serial data.

OWN SHIP VECTOR: Select reference for own ship vector; compass or course.
KEY BEEP: Turns key response beep on or off.

SCANNER STOPPED: Set to ST-BY in normal use. TX enables transmission
state without antenna rotation.

VIDEO SIG: Set to ANLG (analog) for normal use. Select DIGITAL to adjust QV
(Quantized Video).

ALARM LEVEL: Sets echo strength which triggers guard alarm. "7" is strongest
echo; "4" is medium strength echo.

DISPLAY: Select radar display function; main or sub (slave).

SECTOR BLKG: Sets area (up to 2) where no radar pulses will be transmitted.
For example, set the area where an interfering object at the rear of the antenna
would produce a dead sector (area where no echoes appear) on the display. To
enter an area, select ON and enter relative bearing range of the area.

INITIAL SETTING3 menu

Keying sequence: [RADAR MENU] [0] [0] [O] [2] [O] [O]

TRAILS RESTART: Selects whether to restart or discontinue target trails when
changing the range. ON restarts trailing on newly selected range; OFF discontin-
ues trails.

ECHO AVG W/O GYRO: Echo averaging can be turned on without gyrocompass
connection.



HEAD UP TB SCALE: Bearing scale may be shown in degrees or compass
points in the head-up mode.

CTR ECHO STRETCH: Turn on to enlarge echoes in the range up to the first
range ring.

VIDEO CONTRAST: For factory use. Do not change setting.
MAXIMUM RANGE: For factory use. Do not change setting.

ECHO FULL COLOR: Echoes may be displayed in one color or multi-color. Se-
lect ON for multi-color display.

INDEX LINES: Selects the number of index lines to display; 2, 3, or 6.

INITIAL SETTING4 menu
Keying sequence: [RADAR MENU] [0] [0] [O] [2] [O] [O] [O]

MODEL: Selects radar model.

TYPE: Selects specification of radar.

CTR STC CURVE: Selects level of STC affect; Low, Medium or High.
RJ-7, RJ-8: Selects which Interswitch unit to use.

SHIP'S TYPE: Select class of vessel; deep sea, fishing, long line fishing.
CABLE LENGTH: Set for "500."

FACTORY DEFAULT: Restores all menus' default settings.

OWN SHIP INFORMATION menu

Keying sequence: [RADAR MENU] [0] [0] [O] [2] [6]
SHIP'S LENGTH: Enter ship's length.

SHIP'S WIDTH: Enter ship's width.

RADAR POSN: Enter distance from both bow and port to the radar antenna
location.

NAV ANT POSN: Enter distance from both bow and port to the navigation an-
tenna location.

TURN RATE: Enter ship's turn rate.
SPEED RATE: Enter ship's speed rate.

I/O Data Sentences

Input:  GGA, RMA, RMB, RMC, GLL, ZDA, VBW, VHW, VTG, MWV, VWT,
VWR, VDR, DPT, DBT, DBS, MTW, BWR, BWC, WPL, RTE

Output: RAOSD, RARSD, RATTM

Note: Unit of Range Measurement

The default unit of range measurement is NM (nautical miles). To switch to SM, press [4],
[5], [6] while pressing the [HL OFF] key. Then, reset the power.

3-7



INSTALLATION OF OPTIONAL EQUIPMENT

4.1 Gyro Converter GC-8

The Gyro Converter GC-8, incorporated inside the radar display unit, converts

analog gyrocompass reading into digital coded bearing data for display on the
radar display.

This section explains how to install and the GC-8 (mainly consisting of the GYRO
CONVERTER Board) and set it up according to the gyrocompass connected.

Installation and connection of the GYRO
CONVERTER Board

Necessary Parts: GC-8 (Code No. 008-446-520)

Name Type Qty Code No.
Gyro Converter Board 64P1106 1 |004-412-220
Screws M3X8, C2700W 5 | 000-881-404
Sticker 64-014-20211 1 |100-132-701

1. Turn off the main POWER switch.

2. Open the monitor and fix it with the stay. (See Chapter 1 for instructions.) Turn

off the internal power switch if so equipped. Unfasten four screws to remove
the shield cover for the INT Board.

3. Fasten the GYRO CONVERTER Board inside the display unit with four washer-
head screws (supplied).

PTU BOARD
03P9245A(-F)

MB BOARD

J; 03P9251
—
y

GYRO
UCONVERTER
0 BOARD
[] 64P1106

INT BOARD
03P9252

Figure 4-1 Display unit, inside view



4. Connect the GYRO CONVERTER Board to the INT Board (cables supplied
with GC-8) as shown below.

INT Board GYRO CONVERTER Board
J446 (4P) «— > J7 (5P)
J465 (6P) «— > J1 (14P)

(13465 [4-

Fix c\able to chassis
INT BOARD with cable tie.
03P9252

GYRO CONVERTER
BOARD 64P1106

Figure 4-2 Display unit, inside view

5. Confirm gyrocompass specifications and set the DIP switches and jumper wires
on the GYRO CONVERTER Board according to the gyrocompass connected:

 Setting jumper wires and DIP switches by gyrocompass specifications:
page 4-4

 Setting jumper wires and DIP switches by make and model of gyrocom-
pass: page 4-5

 Location of jJumper wires and DIP switches: page 4-6
6. Solder the gyrocompass cable to the VH connector assemblies (supplied).



7. Attach instruction label (supplied) to shield cover for the INT and GYRO CON-

VERTER boards.
8. Close the monitor.

9. Turn the power off and on again to reset the CPU.

Connection of external power supply

An external power supply is necessary when the repeater signal is step-by-step
type and the step voltage is below 20 V or output voltage is less than 5 W.

1. Cut the jumper wire JP1 on the GYRO CONVERTER Board when an external

power supply is used.

2. Connect the gyro cable and power cable as shown below.

GYRO CONVERTER Board
[A] 64P1106

External Power Supply

J5

20 - 135 VAC 1
20 - 100 vDC

1R2

S1

2 R1/COM

Either connection
in case of DC
polarity.

J4
181

Gyrocompass J S2

2S2

(Step type) S3

3S3

COM

4T

F.G.

5F.G.

Figure 4-3 Connection of external power supply to GYRO CONVERTER Board

DIP switch, jumper wire settings

Default setting

The default setting of all DIP switches is off and all jumpers wire are set to “#1.”
(Note that the jumper wire JP1 is set at #1, #2, and #3.) In those settings the
gyrocompass having the following characteristics can be directly connected; modi-
fication of the GYRO CONVERTER Board is not necessary.

AC synchronous signal: 50/60 Hz
Rotor voltage: 60 V to 135V AC
Stator voltage: 60 V to 135 V AC
Gear ratio: 360X

Supply voltage: 30 V to 135 VAC



If the specifications of the gyrocompass differ from those mentioned above, change
jumper wire and DIP switch settings on the GYRO CONVERTER Board as appro-
priate. Settings may be changed according to gyrocompass specifications (page
4-4) or make and model of gyrocompass (page 4-5). For the location of DIP switches
and jumper wires, see page 4-6.

Setting method 1: DIP switch settings by gyrocompass specifications

1) Gyrocompass type 2) Frequency

Gyrocompass SW | SwW | SW | JP1 Frequency SW | SW |Remarks

type 14 | 1-5 | 1-6 1-7 1-8

AC synchronous | OFF | OFF | OFF |#1, #2, 50/60 Hz OFF | OFF |AC synchronous
#3 pulsating current

DC synchronous | OFF | OFF | OFF |#2, #3, 400 Hz ON | OFF |AC synchronous
#4 pulsating current

DC step ON | OFF | OFF |#4, #5, 500 Hz OFF | ON |AC synchronous
#6 pulsating current

Full-wave OFF | ON | OFF |#4, #5, DC ON ON |DC synchronous

pulsating current #6 DC step

Half-wave ON | ON | OFF |#4, #5,

pulsating current #6

3) Rotor voltage 4) Stator voltage

(between R1 & R2) (between S1 and S2)

Rotor voltage SW 2-1 | JP3 Stator voltage SW 2-2 |SW 2-3 |JP2

20 V to 45 VAC ON #2 20 V to 45 VAC, or oN OFF 4

30Vt 70 VAC | OFF | #2 20 V10 60 VDC

40 V to 90 VAC ON #1 20 V to 45 VAC, or OFF OFF 4

60V to 135 VAC | OFF | #1 20 V1o 60 VDC
40 V to 90 VAC ON OFF #1
60 V to 135 VAC OFF OFF #1

5) Ratio 6) Supply voltage

Ratio | SW1-1 | SW1-2 | SW1-3 Supply voltage JP4 JP5

360x OFF OFF OFF 20V to 45 VAC, or #2 #2

180x | ON | OFF | OFF 20 V10 60 VDC

90X OFF ON OFF 30 V to 135 VAC, or #1 #1

36X ON ON OFE 40 V to 100 VDC

4-4



7) AD-10 format data

8) NMEA-0183

Tx interval Tx interval
Select data transmitting interval for ports 1 to 6 by jumper wires TX SW2-4
JP6 and JP7. interval
Note: The Tx interval is available in 25 ms or 200 ms. 25 ms 2 seconds ON
is for radar; 200 ms is for all other equipment. 1 second OFF

4-5




Setting method 2: DIP switch/jumper settings by make and model of gyrocompass

COM(-), 3-wire(+)

Maker Models Specification SW | SW SW | SW | SW | SW | SW | SW | SW | SW | SW JP1 | JP2 | JP3 | JP4 | JP5
1-1 1-2 1-3 1-4 1-5 1-6 1-7 1-8 2-1 | 2-2 2-3
FURUNO GY-700 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - OFF | OFF #4, #2 - #1 #1
100V 180x #5,#6
5-wire, open collector
Anschutz Standard 2,3 AC synchronous OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | ON | OFF | #1, #2 #2 #1 #1
50/60Hz #2#3
Rotor voltage: 50/60V
Stator voltage: 22V
360x
Standard 4,6 AC synchronous OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #2 #1 #1 #1
50/60Hz #2,#3
Rotor voltage: 50/60V
Stator voltage: 90V
360x
Standard 20 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF #4, #2 - #2 #2
35V 180x #5,#6
COM(-) ,3-wire(+)
Yokogawa |C-1/1A/2/3 AC synchronous OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | ON | OFF #1, #2 #2 #1 #1
Navtec A-55, B-55 50/60Hz #2 #3
(Plaith Rotor voltage: 50/60V
type) Stator voltage: 22V
360x
CMZ-700 DC step ON OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF | Remo-| #2 -
24V 180x ve ] O
COM(+),3-wire(-)
CMZ-250X/ DC synchronous 360x OFF | OFF | OFF | OFF | OFF | OFF | ON ON - ON | OFF | Remo-| #2 -
300X/500 ve oo
DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF #4, #2 - #2 #2
35V 180x #5,#6
COM(+),3-wire(-)
CMZ-100/200/ | AC synchronous OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #1 #1 #1 #1
C-JR,D-1Z/1/3 | 50/60Hz #2,#3
IPS-2/3 Rotor voltage: 100V
Stator voltage: 90V
360x
CMZ-50 step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF | Remo-| #2 -
Note 35V 180x ve ] ]
COM(+),3-wire(-)
Plaith NAVGAT I/l AC synchronous OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #2 #2 #1 #1
50/60Hz #2#3
Rotor voltage: 50/60V
Stator voltage: 68V
360x
Tokimec ES-1/2/11 AC synchronous ON ON OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #1 #1 #1 #1
(Sperry GLT-101/102/ |50/60Hz #2,4#3
type) 103/106K/107 |Rotor voltage: 100/110V
Stator voltage: 90V
36x
ES-11A/110 AC synchronous OFF | ON | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #1 #1 #1 #1
TG-200 50/60Hz #2,#3
PR222R/2000 |Rotor voltage: 100/110V
PR237L/H Stator voltage: 22V
GM 21 90x
MK-14 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - OFF | OFF #4, #2 - #1 #1
MOD-1/2/T 70V 180x #5,#6
NK-EN,NK-E1 | COM(+), 3-wire(-)
SR-130/140 DC step ON OFF | OFF | ON | OFF | OFF | ON ON - OFF | OFF #4, #2 - #1 #1
70V 180x #5,#6
5-wire, open collector
TG-100/5000 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - OFF | OFF #4, #2 - #1 #1
PR-357/130/ 70V 180x #5,#6
140, ES-17 COM(+), 3-wire(-)
GLT-201/202
/203
TG-6000 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF #4, #2 - #2 #2
24V 180x #5,#6
GM-11 AC synchronous OFF | ON | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF | OFF #1, #1 #1 #1 #1
50/60Hz #2 #3
Rotor voltage: 100V
Stator voltage: 90V
90x
SR-120,ES-16 |DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF #4, #2 - #2 #2
MK-20 35V 180x #5,#6
Kawasaki GX-81 AC synchronous OFF | ON | OFF |OFF |OFF |OFF |OFF |OFF | OFF | OFF | OFF #1, #1 #1 #1 #1
50/60Hz #2,#3
Rotor voltage: 100V
Stator voltage: 90V
90x
Armabrown [MK-10,MKL-1 |DC step ON OFF | OFF | ON | OFF | OFF | ON ON - OFF | OFF #4, #2 - #1 #1
SERIES1351, |50V 180x #5,#6
MOD-4 COM(+), 3-wire(-)
Robertson SKR-80 DC step ON | OFF | OFF | ON | OFF | OFF | ON ON - ON | OFF #4, #2 - #2 #2
35V 180x #5,#6

*. Set JP4 and JP5 according to the voltage of the external power supply.
Note: If CMZ-50 has 35VDC, set JP1 to #4, #5, #6.

4-6




Location of DIP switches, jumper wires on the GYRO CONVERTER

Board
JP5, JP4
(Supply voltage)
B —
P2 QQ
(Rotor voltage)
JP3
(Stator voltage) | - |:|
|
L EHICE
JP1 64P1106 112
(Gyro type) I T (Data output
i port #6)
L J11
g (Data output
port #5)
| | | 210
—] (Data output
[T — port #4)
SW2
DIP switch
Q H] E |D (]| —apse, 3P7
(AD formal
Fuse SW1 data Tx interval)
(2A) J4 DIP switch 33 2 outout bort 43
5 (Stator signal input) %6 jg  (Dataoutput port #3)
(Rotor signal input, (IEC-61162-1 output port) (Data output port #2)
external power input) J7

(Data output port #1)

Figure 4-4 GYRO CONVERTER Board

Setting the heading readout on the radar display

Confirm that the gyrocompass is giving a reliable readout. Then, set the heading
readout on the radar display as follows:

1. Press the [RADAR MENU] key to display the FUNCTIONS 1 menu.
2. Press the [0] key twice to display the FUNCTIONS 3 menu.

3. Press the [9] key to select the GYRO SETTING option.
4

. Rotate the EBL control to align the radar’s HDG readout with the gyrocompass
heading.

5. Press the [ENTER] key to finish.



4.2 ARP Board ARP-26

The ARP Board ARP-26, which provides ARPA functions, is an optional circuit
board which is accommodated in the display unit. Note that the ARP-26 is not
available with the statute mile-type radar.

Necessary Parts: ARP-26-2E (008-485-500)

Name Type Qty Code No.
ARP Board 18P9002B 1 | 008-473-650

Installation of the ARP board

1. Turn off the power. Remove the front panel from the display pedestal by unfas-
tening four screws.

2. Set the ARP Board in the center slot of the PCB card case.

Display pedestal

Top: RP Board (Option)
Middle: ARP Board (Option)
Bottom: SPU Board

Figure 4-5 Display pedestal, inside view

3. Adjust the ARP Board referring to the procedure below.

ARP board adjustment

1. Turn the GAIN, A/C SEA and A/C RAIN controls fully counterclockwise (OFF).
Transmit on the 12 nm range.

2. Connect a digital multimeter between TP7(+) and TP6(-) on the ARP Board.

4-8



tp7  'P6  R104 R103

\ mE
50 D/D* —

— "1

Figure 4-6 ARP Board (18P9002B)

3. Adjust R104 on the ARP Board so the multimeter reads between 0.09 and 0.14
VDC.

4. Set controls and switches as below.

GAIN: fully clockwise (max.)
Interference rejector: OFF
Range: 24 nm

Echo stretch: OFF

5. Press [RADAR MENU] [0] [0] [O] [O] to open the INITIAL SETTING3 menu.
6. Set the VIDEO SIG field to DIGITAL and press the [ENTER] key.
7. Adjust R103 on the ARP Board so noise just appears on the display.

0@

Too little noise Proper noise Too much noise

Figure 4-7 How to adjust noise

8. Set VIDEO SIG to ANALOG and press the [ENTER] key.

Final check

Connect a gyrocompass and a log to the radar and place the radar under transmit
state. Confirm that LEDs CR9, CR10, CR11, CR12, CR15 and CR16 on the ARP
Board are off. If ship's speed is zero, or other signal is not being input, correspond-
ing LED will light.



CR12 TRG #4 | #3 | #2 | M

OFF | OFF | OFF | OFF
CR16 LOG CR11 VID
CR15 GYRO CR10 BRG
CR9 HDG
/
\\ /)] s1 |

— "1

Figure 4-8 ARP Board (18P9002B)

4.3 RP Board RP-26

The RP Board RP-26, which provides video plotter functions, consists of a circuit
board and a card drive, both of which are accommodated in the display unit. Note
that the RP-26 is not available with the statute mile-type radar.

Table top/console type

Necessary Parts: RP-26-T-2E (Code No. 008-485-520)

Name Type Qty Code No. Remarks

IF Board, Cable assy.,

M-Card Base Assy. o 1 o mgg;g Ilngs I(\a/lisaf‘r)c/i. 'case,
M-card cover

RP Board 14P0298 1 008-487-640

Pan-head Screw B M4X8 C2700W 4 000-881-445

Pan-head Screw B M3X8 C2700W 2 000-881-404 | Not used

Pan-head Screw A M2.6X5 C2700W 2 000-800-973 | Not used

Pan-head Screw A M3X8 C2700W 1 000-881-104 | Not used

Teethed lock washer | M4 C5191W 1 000-864-506

Teethed lock washer | M3 C5191W 1 000-864-504 | Not used

1. Open the monitor and fix it with the stay. See page 1-5 for instructions

4-10



2. Remove the right arm cover from the control head. Fasten the M-card base
assy. to the right arm cover as follows:

a) Fasten the ground wire with the M4X8 pan-head screw and the M4 teethed
locked washer as shown below.
b) Fasten the right arm cover to the card case with three M4X8 pan-head screws

(supplied).

Pan-head screw

M4X8 N\ Ground wire

Right arm cover

Pan-head screw _ \

M4X8 (3 pcs.) ?

P —

&  Toothed lock .
K washer M4

FRONT |

Card slot

M-card base assy.

Figure 4-9 Fastening the M-card base assy. to the right arm cover
3. Unfasten four M4X8 screws from the PCB card case cover from the display
pedestal.

4. Pass the connector from the M-card base assy. through the hole in the display
pedestal.

PCB card slot

Display pedestal

PCB card
case cover

Figure 4-10 Display pedestal

5. Set the RP Board (14P0298) in the top slot of the PCB card case.

4-11



6. Run the connector from the M-card base assy. in front of the GYRO CON-
VERTER Board as in Figure 4-11.

Plug the connector from the M-card base assy. in J1 on the RP Board.

Fasten the ground wire from the connector at the location shown in Figure 4-
11.

RP connector

O O
GYRO
INT Board CONVERTER
Board
. . ol
D
P \

FRONT

Fasten ground wire from connector to this screw.

(TOP VIEW)
l' \\
RP Board : s
I I~ N\ ) q
1
N\ 1/ 1 :,:‘
ARP Board 1
‘ / 2 1
1 1
SPU Board o= e o -
[ ]
//
J1

Route cable between ARP and SPU Boards.
(FRONT VIEW)

Figure 4-11 Display pedestal, front and top views
9. Fasten the PCB card case cover to the display pedestal.
10.Close the monitor, and then fasten the right arm cover.
Separate type control head

Necessary parts: RP-26-Z-2E (Code no. 008-491-400)

Name Type Qty Code No. Remarks
M-Card Base Assy. — 1 — :\';_E::jr%‘ag:tggssssy"
RP Board 14P0298 1 008-487-640
Pan-head Screw B M4X8 C2700W 4 000-881-445
Pan-head Screw B M3X8 C2700W 2 000-881-404 | Not used
Pan-head Screw A M2.6X5 C2700W 2 000-800-973 | Not used
Pan-head Screw A M3X8 C2700W 1 000-881-104 | Not used
Teethed lock washer | M4 C5191W 1 000-864-506
Teethed lock washer | M3 C5191W 1 000-864-504 | Not used

4-12



1. Open the monitor and fix it with the stay. See page 1-5 for instructions.
2. Fasten the M-card base assy. with one M4X8 pan-head screw as below.

Fasten with
M4 x 8 screws.

Fasten with M3 x 8
screws (2 pcs.)

Figure 4-12 Display unit, inside view
3. Fasten the ground wire with the M3X8 pan-head screw and M3 teethed lock
washer.
4. Fix the M-card case assy. with two M3X8 pan-head screws.

5. Setthe M-card case cover to the hole in the front panel and fix with two M2.6X5
pan-head screws.

Pan-head screw B
M4X8

Pan-head screw A
M3X8
Teethed lock washer
M3

? M-card base assy.

Pan-head screw

M2.6X5, 2 pcs.
g e
\ Pz
e
Pan-head screw B
Pull forward M3X8, 2 pcs.
and fix. '

M-card case cover

Figure 4-13 Display pedestal, front view

4-13



6. Unfasten four M4X8 screws to remove the PCB card case cover at the front of
the display pedestal.

7. Setthe RP Board (14P0298) in the top slot of the PCB card case.

8. Run the connector from the card case in front of the GYRO CONVERTER
Board as shown in Figure 4-14.

9. Plug the connector from the M-card base assy. in J1 on the RP Board as shown
in Figure 4-14.

RP connector

O O
GYRO
INT Board CONVERTER
Board
. . ol
D
P \

FRONT

Fasten ground wire from connector to this screw.

(TOP VIEW)
l' \
RP Board : s
[ l~ > N\ )
1
A e W
ARP Board 1
‘ / 2 1
1 1
SPU Board o= e o -
[ ]
/

Ji

Route cable between ARP and SPU Boards.
(FRONT VIEW)
Figure 4-14 Display pedestal, front and top views
10.Fasten the ground wire from the connector at the location shown in Figure 4-
14.
11.Fasten the PCB card case cover to the display pedestal.

12.Close the monitor.

4-14



4.4 Performance Monitor PM-30
Necessary parts: PM-30 and OP03-150 (Code no. 008-485-490)

Contents of Performance Monitor Kit OP03-150

Name Type Qty Code No.
PM-IN Board 03P9225 1 008-487-620
Pan-head Screw B M3X8 C2700W 3 000-881-404
Connector Assy. VH3P-L300-AA 2 000-141-014

1. Open the monitor and fix it with the stay. See Chapter 1 for instructions.

2. Fasten the PM Board 03P9225 to the location shown below with three screws
(M3X8).

- 03P9225
; J401

@
I/
J411

Figure 4-15 Display unit, inside view

3. Connect J411 to J401 on the PM Board.
4. Connect two connector assemblies (VH3P-L300-AA) to J402 and J403.

5. Solder the other end of the connector assemblies with external cables, one
from ship’s mains and one from the PM-30.

6. Close the monitor.

4-15



4.5 Alarm Kit
Necessary parts: OP03-156 (Code no. 008-500-650)

The alarm kit mainly consists of a circuit board and connection cables, and pro-
vides alarm output to ship’s bridge alarm system.

Contents of Alarm Kit OP03-156

Name Type Code No. Qty
ALARM Board 03P9262 008-500-680 1
NH Connector Assy. | 03-1990(9-9P) 008-500-700 1
NH Connector Assy. | 03-1991(3P) 008-500-710 4
Cable Band HP-3N 000-570-001 1
Cable Tie CV-100 000-570-322 3
Pan-head Screw B | M3X8 C2700W 000-881-404 4
Pan-head Screw B M4X12 C2700W | 000-881-447 1

Procedure

Refer to the figure below for parts locations.
1. Raise the monitor and fix it with the stay. (See page 1-5 for instructions.)
2. Unfasten four screws to dismount the shield cover for the INT Board.

3. Fasten the ALARM Board to the display unit with four pan-head screws (M3X8,
supplied).

4. Connectthe NH connector (9-9P, supplied) between J471 on the ALARM Board
and J451 (EXT-BUZ) on the INT Board, passing it through the cable band and
binding it with existing cable tie.

5. Fasten the cable band (supplied) with a pan-head screw (M4X12, supplied)
and attach two cable ties (CV-100, supplied).

6. Connect an NH connector (3P, supplied) to each of J472, J473, J474 and J475
on the ALARM Board.

7. Route the NH connectors along the cables ties and pass them through the
cable clamp. Fasten the shield cover removed at step 1.

8. Close the INT board cover.
9. Close the monitor.

10.Connect NH connectors to ship’s bridge alarm system:
J472: ARPA guard zone; target alarm
J473: SYSTEM FAILURE (HP, BP, TRIG, VIDEO, GYRO, AZI)
J474: ARPA CPA/TCPA
JA475: Spare

4-16



o J 5 7(
=p _ D ©
o = |[le8e=p9,
e O € b—
| —
i Pass cable
0 through here.
L N—=N
o) L ]
©
&E Cable Tie CV-100,
i 2 pcs.
® U i
0 T Pan-head Screw
@° M3X8, 4 pcs.
gn oo O
D 0 NH Connector
a90 O 0 03-1991(3P), 4 pcs.
0 g0 \O
ALARM Board
o~ a 03P9262
Imes J451 0
1 0 0 g NH Connector
%y - 03-1990(9-9P)
o o \ ’ Pan-head screw
1% = M4X12
[
Cable Band
INT Board
03P9252 Existing cable tie HP-3N
Figure 4-16 Display unit, inside view
4 )
HOW TO INSULATE THE POWER CABLE
Shrink Tubing
p— = == e— R m— { }
Solder -/
— §599
20 mm
D Make length of @ Solder power (3 Heat shrink
shrink tubing 20 mm; cable to signal cable.  tubing with solder-
\slip tubing onto wiring. ing iron. )

4-17



4.6 AC-DC Conversion Kit

The AC-DC Conversion Kit enables conversion from AC power to DC power, and
mainly consists of a circuit board and filter.

AC-DC Conversion Kit (for 24 rpm antenna)
Type: OP03-161-24, Code No.: 008-499-760

AC-DC Conversion Kit (for 42 rpm antenna)
Type: OP03-161-42, Code No.: 008-499-77

Name Type Code No. | Qty Name Type Code No. | Qty
POWER | 03P9246A 008-487-440 | 1 |POWER |03P9246C 008-493-700 | 1
Board Board
Filter RDP-124 (DC) |008-492-460 | 1 |Filter RDP-124 (DC) |008-492-460 | 1

1. Slide the monitor forward until the PTU Board and filter are in view and easily
accessed.

Follow (2) and (3) on page 1-8 to remove the PTU Board cover.

Unplug all connectors from the PTU Board.

Loosen the screws fixing the PTU Board, and then remove the PTU Board.
Fasten new PTU Board with screws removed in step 4.

S T

Plug in six connectors to their proper locations on the PTU Board. Do not con-
nect J101.

7. Loosen four screws fixing the AC filter.

8. Fasten new filter.

9. Connect cable from filter to J101 on the PTU Board.
10.Fasten the PTU board cover.

11.Connect power cable from ship’s mains.

12. Close the monitor.

PTU Board (behind shield cover)

T 1
= * Knob * Q =
Screw— 1 o o ‘ 8 g — Power cable
(M3X8,5pcs.) = * ‘ | leads
— *g
Slide forward
iyt B 8* EE *Q ; Unfasten
Hé k screws.
° ’ B\ | ~~Filter
PN e S (Shown
AC type)
5 3 |_Jo o
Screw (M4X8, 2 pcs.) = .

8 B )
10
L=l L] L)

Figure 4-17 Display unit, inside view

4-18



4.7 Connection of Rate-of-Turn Signal

Connection

1.

Connect cable DPYC-1.25 or equivalent to the ROT device.

2. Raise the monitor and fix it with the stay. See page 1-5 for procedure.
3.
4. Connect the DPYC-1.25 to J453 on the INT Board.

Remove the INT board shield cover by loosening four screws.

Checking operation

1.

Turn on both the ROT device and the radar. Confirm that both the radar and the
ROT device are showing the same ROT indication.

If the indications are the same close the INT board shield cover and monitor. If
the indications are different do the following:

a) Adjust R151 on the INT Board so that R150 reads 0 £0.1 V. Adjust R153 to
show the same indication as the ROT device.

b) Close the INT board shield cover. Retract the stay to lower the monitor.

PTU Board s
Cover
O
O
O
MOTHER BOARD
03P9251
I|:ID O
O o o
0 0
0O E O g\\b )
0 0 o O ¥
0 0O ]
0
0 0
INT BOARD
@) 03P9252 @)

A
o o o 0
[13453[] [] []

0 0
O [

0 0
463[1  []

OOR153
R15100

+R150 [ [

Figure 4-18 Display unit, inside view

4-19



4.8 V-Console Kit

The V-console kit mounts the display unit atop a console.

Necessary parts: OP03-164 (Code no. 000-089-762)

Contents of V-Console Kit OP03-164

Name Type Code No. Qty
Console - 1
Eye Bolt CP-30-BC-10 000-808-408 4
Edge Guard 03-144-1816-0 100-271-930 1
Hex Bolt M10x30 000-802-182 4
Binding Screw M4x8 C2700 000-806-407 6
Spring Washer M10 000-864-261 4
Rear Cover 03-144-1791-0 100-274-580 1

1. Fasten the console to the deck as shown on page 1-8.
2. Setthe display on the top of the console and fasten it with four hex bolts (M10X30)
and four spring washers (M10).

Hex Bolt
M10X30, 4 pcs.

Spring Washer

M10, 4 pcs.  \ g
|
|

4/

Console

Figure 4-19 Fastening the display unit to the console

4-20



3. Unfasten the cable clamp at the rear of the display unit.

4. Using the bolts used to fix the cable clamp fasten the edge guard to the cable
entrance as shown below. (The edge guard protects cables from damage.)

Edge Guard
03-144-1816-0

Figure 4-20 How to fasten the edge guard

5. Wire the display unit, referring to page 2-9.

6. Fasten the rear cover (supplied) at the rear of the display unit with six binding
screws (M4X8).

REAR VIEW

Rear Cover
03-144-1791-0

&

Binding Screw
M4X8, 6 pcs.

Figure 4-21 How to fasten rear cover

4-21



FWURUVUNO CODE NO. | 008-493-160 03FS-X-9404 -7

TYPE CP03-19104 1/2

TEHER

INSTALLATION MATERIALS

&5 EZR B Bz /5% BE Bg/ gz
NO. NAME OUTLINE DESCRIPTIONS Q'Y REMARKS
GEPE 310 03-001-3001-0 Z iR
A 21V oy FOR ANTENNA UNIT
" |corros10N-PROOF 0 _ ‘
RUBBER MAT CODE NO. | 300-130-010
=Wy 03-001-3002-0 ZRSEHE
.~ $30 FOR ANTENNA UNIT
2 ISEAL WASHER 4
~ CODE NO. | 300-130-020
3% % FV1.25-M3 74 2 chig Ry
3 19 FOR ANTENNA UNIT
CRIMP-ON LUG 7 @ 2%
‘ m CODE NO. | 000-538-110
X 5 FV5. 5-4 ZEchigan
) _ J:__Zﬁ_ﬂ FOR ANTENNA UNIT
CRIMP-ON LUG NS 2
10 @“ CODE NO. | 000-538-123
R T FVD1. 25-3 g ERE
16 FOR ANTENNA UNIT
5 IcRiMP-ON LUG = 5 : 1
61 CODE NO. | 000-116-634
AR M (23) MI12X60 SUS304 2B mE
. 60 FOR ANTENNA UNIT
HEX. BOLT 4
Wﬂ“ CODE NO. | 000-862-191
B M 05 M6X25 SUS304 %?ﬁﬁﬁ,« i
NI
T lex. oLt @ﬁmmmnl¢6 '
CODE NO. | 000-862-180
EM117 56 RFC-10 ZEHREHA
g~ FOR ANTENNA UNIT
8 el core Za 2
CODE NO. | 000-141-085
e L AR i
9 /' = 2
EMI CORE NN
CODE NO. | 000-141-084
7-AkR RW-4747-1 EhIS I
' 340 | 0354747 FOR ANTENNA UNIT
10 lcRoUND ING WIRE [T ——T) '
CODE NO. | 000-566-000
DWG NO,
C3464-M0O5- G
FURUNO ELECTRI!IC CO ., LTD.

(BERDO~Ti&lT, $EMETT. DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)




CODE NO. |008-493-160 03FS-X-9404 -7
TYPE CP03-19104 2/2
INSTALLATION MATERIALS
&5 £ 5 & ML /HB M AR/ fmE
NO. NAME OUTLINE DESCRIPTIONS QTY REMARKS
T " ETRR,
M hEx. T () 4
- ==-{10
N [ CODE NO. | 000-863-112
Y EES M12 SUS304 ZhiEEA
” b 24 FOR ANTENNA UNIT
FLAT WASHER p— 4
> CODE NO. | 000-864-132
N JEES M12 SUS304 L RISEE
, FOR ANTENNA UNIT
13 22 4
SPRING WASHER @
CODE NO. | 000-864-263
rEDE R M6 Susdnd %?ﬁ?ﬁﬁu UNIT
12
M lhex. nut s ‘
N CODE NO. | 000-863-109
WA EEE M6 SUS304 2SR
$13 FOR ANTENNA UNIT
15 TELAT WASHER @f‘_—’i 3
CODE NO. | 000-864-129
N VEER M6 SUS304 Z=rhigE A
12 FOR ANTENNA UNIT
16 |SPRING WASHER @ 1
CODE NO. | 000-864-260
DWG NO.

C3464-M0O6- G
FURUNO ELECTRIC CO ., LTD.

(BB D~TiElE. $#(ETY . DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)



FFWVRVUUNO CODE NO. | 008-503-450 03FS-X-9408 -1

TYPE CP03-19105 1/2

FR-2115/2115-8 MARRV-Y -
Eﬂ'ﬂi FR-2125/2125V
I e
21 1
FR-21355-B/2165Ds  MARINE RADAR

INSTALLATION MATERIALS |ER-2155/a1ce8

&= £ B H B /8% HE B&/ W&
NO. NAME OUTLINE DESCRIPTIONS QY REMARKS
9577 AR 03-144-1425-1

LOWER CLAMP

l A—0

FRONT PLATE 56-5 CODE NO. | 100-263-601
C &
m

TI507 iR 03-144-1426-0
2 lLoweR cLAWP 8 1
REAR PLATE CODE NO. | 100-263-610
VHIRD5HE A 13 03-1737(5P)
3 [vi cONNECTOR AsSY. 7 1
20 CODE NO. | 008-454-380

4 IvH CONNECTOR AssY 7% 1
’ 12
CODE NO.

008-454-390}

13F1-7"F (2) 3%0.25 40 0. 10M#
; 100
HEAT-SHRINK TUBE | ne— 2
X7 |cooE NO. | 000-105-874|
5-AF 71-h T1TS-10-10%0. 12M#
6 k_'_z_g___ﬂ o
SHIELD FOAM 5 10 4
CODE NO. | 000-808-456
EE LS 8NK4
7
7
CRIMP-ON LUG — 2
9 @- CODE NO. | 000-538-180
l:”m’ S RE AWG24 %0, THs
8 INH CONNECTOR ASSY. .-J‘A’i 20
CODE NO. | 000-132-342
-3 19 FV1.25-M3 73
g y,
CRIMP-ON LUG 7 m 5
CODE NO. | 000-538-110
T N
08 FV5. 5-4

ICRIMP-ON LUG f S 2
10 k@)n CODE NO. 000-538-123

WG NO,
C3464-M0O7- B

FURUNO ELECTRIC CO ., LTD.
(BEEDHiklZ., $E(ETI . DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)




FWURVUNO CODE N0, ] 008-503-450 03FS-X-9408 -1

TYPE CP03-19105 2/2

FR-2115/2115-B MR- -
Iaﬁﬁﬁ FR-2125/2125V

ety
FR-21355-B/21650s  MARINE RADAR

INSTALLATION MATERIALS |ER-2155/21se-

'S B 3 LUE-Ye g Ha Y T
NO. NAME OUTLINE DESCRIPT1ONS QY REMARKS
499 14.7 H3P-SHF-AA
1T LCONNECTOR 11.2 2
6.45 CODE NO. | 000-505-596

REVZ]

H5P-SHF-AA
12 leoNNECTOR 6.2 2
6.45 CODE NO. | 000-505-508

=" BAX3Y B 8 M3X8 C2700 MBNI2

14.7
’
13 MASHER HEAD SCREW @MIIDID)IIOSi! 2
CODE NO. | 000-881-404

477 t9hUiEAZB
0 M5X10 SUS304
14 AN l 2
LHEX. BOLT ‘:'.‘P. DT &5
(WASHER HEAD) s CODE NO. | 000-802-288
17 % 99APS PS0017
140
15 |oipE BOX SPANNER PEH 80 !
CODE NO. | 000-830-140
1399 (93tY) 13 VH3P-L300-AA

16 JCONNECTOR ASSY. ;’%% 2
CODE NO. | 000-141-014
i 18 I

o T4 X
7 e 1| 2
11015 *{covE No. | 000-536-100
DWG NO.
C3464-M08~- B
FURUNO ELECTRIC CO ., LTD.

(REEDT&KIL, $EETT. DIMENSIONS IN DRANING FOR REFERENCE ONLY.)



LWL sNo GODE NO. 03FS—X-9405 -1
TYPE 1/1
FR-2125V MMAL-Y
un FR-2115-8
TEHMEEK |3
MARINE RADAR
INSTALLATION MATERIALS
g5 £ b3 B = ME R - Mk
NO. NAME OUTLINE DESCRIPTIONS Q'TY REMARKS
8%7-7" vl $03-75-15 BR
T0 BE SELECTED
1 ISIGNAL CABLE ASSY.
CODE NO. | 008-485-40Q
L=15H
ESr-7 VAR $03-75-20 R
T0 BE SELECTED
2 ISIGNAL CABLE ASSY.
CODE NO. | 008-485-410
L=20N
EE-T VR $03-75-30 B
T0 BE SELECTED
3 ISIGNAL CABLE ASSY
CODE NO. | 008-485-420
L=30M
DWG NO

(BEOTXRIEX, $EETY,

FURUNO ELECTRIC CO

€3471-M01- B
LTD

DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)




A-6

FUURUNO CODE NO. | 008-487-130 03FS-X-0403 -2
TYPE CP03-19101 171
I; H *5} i FR-2115/2125/21250  aaAami—3-
MARINE RADAR
INSTALLATION MATERIALS
&5 S & B K BE /19 B Bi&/ %
NO. NAME wmnie DESCRIPT IONS Ty REMARKS
099" I -P
7 145 JISB2401-P135
1 lo-RinG 1
CODE NO. | 000-808-309
e 1211 506
140
2 LHESIVE 35 L
5|CODE No. | 000-854-118
FBtazB 2070 0 M8X40 SUS304
3 hex oLt o0 8
(SLOTTED, WASHER HEAD) CODE NO. | 000-882-071
= ——
7 o5 03-141-0301-2
! I 2
PIN
po[@) > CODE NO. | 100-266-882
DWG NO.
C3464-M04- C
FURUNO ELECTRIC CO LTD

(BMRDTERIX, 8XHATT,

DIMENSIONS IN DRAWING FOR REFERENCE ONLY. )




A-6A

CODE NO. | 008-485-250 03FS-X-9409 -0
TYPE CP03-24201 1/1
TEMHEER
INSTALLATION MATERIALS
= % % BZ ) [HTop—
NO. NAME QUTL INE DESCRIPT IONS Q' TY REMARKS
I8 140 1211 506
P ————
CODE NO. | 000-854-11d
TR ~
145 J1SB2401-P135
2 bRING i
CODE NO. | 000-808-304
T iTES 17 W8 SUS304
3 JFLAT WASHER l — ! 8
@ CODE NO. | 000-864-13d
B 5 M8 SUS304
4 ISPRING WASHER @Il 8
CODE NO. | 000-864-263
R TATSIED) MEX35 SUS304
HEX_ BOLT
(SLOTTED HEAD) @H}HIB]I]HHHII]]I¢8 CODE NO. | 000-862-153
DG NO,
C3453-M04- A
FURUNO ELECTRIC CO .. LTD.

(BROTEIZ, BEETT,

DIMENSIONS !N DRAWING FOR REFERENCE ONLY.)



A - 7

| A V] =1 %) [ ) CODE N0, |008-478-830 03FS-X-9501 -5
TYPE FP03-06201 11
T.E. 3
T8 &
ACCESSORIES
g5 % o B = BZ/RE %E R/ wE
NO. NAME OUTLINE DESCRIPTIONS Q'Y REMARKS
[BF 14-002-1125-2
|
HANDLE Ms ?
(o] a CODE NO. | 840-211-252
b
AT K 57 10 KB-1339 & 441
2 pLASTIC RIVET 412 l 4
CODE NO. | 000-570-276
0-t" yhbEESR 6 M6 C2700W & Ys-4 4n
3 IROSETTE WASHER @ 4
CODE NO. | 000-864-910
ALY M6X20 C2700W
20 #Y5-4
4 lovAL COUNTERSUNK M@s 4
HEAD SCREW CODE NO. | 000-861-475
RS y WW-6 SUS
5 WAVE WASHER = 4
CODE NO. | 000-864-350
DWG N

(REEOTRITZ, BE@ETY.

FURUNO ELECTRIC CO .,

0.
C3464-F01- F
LTD.

DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)



A-8

CODE NO. 008-485-480 03FS5-X-9504 -5
TYPE FP03-06502 /1
FR-2115/2115-8 MR-y
(=] FR-2125/2125-8
fTRmx |
Es_%}gggg/z]zsv MARINE RADAR
ACCESSORIES
&= & o 9 = ME BB = ik s
NO. NAME QUTLINE DESCRIPTIONS Q1Y REMARKS
-4 ~-4477" 21 03-144-1613-1
" USER KEYCAP 3.8%“ =847 4
CODE NO. | 100-263-831
14" -%-0-}(E) 03-144-1655-1
2 |USER KEYSHEET (E) !
CODE NO. | 100-263-881
DWG NO,

(REODOTXIE, 3E@ETYT,

FURUNO ELECTRIC CO

C3464-F04- E
LTD

DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)



. A -

FWURUNO CODE NO. | 008-500-600 03FS-X-0508 -2
: TYPE FP03-07101 1
FR-2125V wmE-y
=]
fTRMAE '
NMARINE RADAR

ACCESSORIES

g8 ES b ® X HE/RiE H= B HE
NO. NAME OUTL{NE DESCRIPTIONS oY REMARKS
-k 27 03-144-1336-1
e
! |HooD RETAINER ¢10][E—m 4
CODE NO. | 100-266-311
A 362 03-144-1781-2
180
2 hooo v) 452 1
CODE NO. | 100-275-312
DWG NO,

(BEOTEIX. BE@TT.

C3471-F01- B

FURUNO ELECTRIC CO ., LTD
DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)




A-10

FFWUWRUNO CODE NO. | 008-493-240 03FS-X-0505 -0
TYPE FP03-06504 74
FR- MR-y -
=] /2135
fFRm*E bk
MARINE RADAR

ACCESSORIES
g5 2 BE & /188 e Bt/ BE

NO. NAME QUTLINE DESCRIPTIONS Q1Y REMARKS

rgiEIeTy 17 CP-30-BC-10
1 icosweTIC CAP 20 4
CODE NO. | 000-808-408

DWG NO, :
C3464-F05- A

FURUNO ELECTRIC CO ., LTD
(RRDTEX, #%MTT. DINENSIONS IN DRAWING FOR REFERENCE ONLY. )



11

FWURUNO CODE NO. | 008-485-360 03FS-X-9301 -2
TYPE SP03-12501 BOX NO. P
SHIP NO. SPARE PARTS LIST FOR U S E VESSeL
TR ZHHR
FR-2125V
WARINE RADAR FOR ANTENNA UNIT
DWG. NO. QUANTITY REMARKS/CODE NO.
ITEN | NAME OF OR WORKTNG
NO. PART QUTLINE TYPE NO. PER | PER | SPARE
SET | VES
T MG120-5X6X11 1R2EAY
11 086G
1 | CARBON BRUSH Onmmmnﬁ’i% 1 1 2pcs in bag
000-631-716
. 11
MFR’S NAME FURUNO ELECTRIC CO.,LTD DWE NO. | xiei po1- B

(BBOTHIZ. BEHETT,

DIMENSIONS [N DRAWING FOR REFERENCE ONLY.)



FURUNO CODE N0, | 008-503-470 03F5-X-3302 -3
TYPE SP03-12505 BOX NO. P
SETS P
SHIP NO. SPARE PARTS LIST FOR Uu S E vEsssLER
FR-2115/2115-8 sy ISR
FR-2125/2125-8 }ETgﬂﬁ
FR-21258V
MARINE RADAR FOR DiSPLAY UNIT
QUANTITY REMARKS/CODE NO.
DWG. NO.
ITEM | NAME OF R NORK [ NG
HO0. | PART OUTLINE PER | PER | SPARE
TYPE NQ. SET VES
£a-1 20 FGMB 2A 250V
a——. 4 8
U puse C=—ies
000~-122-000
k1% 30 FGBO 20A
e AC125V ) 4
2 ruse (B——BILL
000-543-Q15%
k1=% 30 FGBO Q.5A
2y AC250V ] ;
3 FUSE - Iqbﬁ
000-549-018
MFR' S NAME FURUNO ELECTRIC CO.,LTD DWG NO. 1

C3464-P02- C

(BmEOTEE. $EETYT.

DIMENSIONS IN DRAWING FOR REFERENCE ONLY.)




A - 13
FurRwusmN o CobE Wo. | 008-509-460 | 03F3-X-9303 5
TYPE SP03-12506 laox NO. P
SETS PER
SHIP NO. SPARE PARTS LIST FOR U S E VESSEL
FR-21158/2; ;5= -4 o
RISt 58 MRV 5B
FR-2125/2125V
Ay
FR-21355/21355% MARINE RADAR FOR DISPLAY UNIT
FR-21355-8/2165D$
QUANTITY REMARKS/CODE NO.
DNG. NO.  |—0
ITEM | NAME OF OUTLINE o8 WORKTNG .
NO. | PART TYPE NO. PER | PER | SPARE
v SET | VES
ta-x' 20 FGMB 2A 250V
!
e =A% “ :
000-122-000
k-2 30 FGBO 0. 5A
 — AC250V
2 |FUSE {p6 3 6
000-543-018
TR
A
3 [FUSE ] )ie6 2 4
000-543-022
ta-x' FGBO 10A
30 _. AC125V
4 [FUSE D )i#6 2 4
000-543-065
MFR'S NAME FURUNO ELECTRIC C€O.,LTD. DWG NO. 1/1
(WEDTEIZ, $EETT. DIMENSIONS IN DRANING FOR REFERENCE ONLY.)
DWG NO,
C3464-P03-

D.



'd.Ll1 702 JRH.LO313 ONNANA

: TO-00L1-FF 1= ~100-10vtD
ONTMVSQ 3NT 1110 9-00C1-vyiTto w« L o 9AQ "SNOISNIWIQ 40 JONVYIT0L SILYOIONT | F1avl 'z
LIND AVIGS1T ann “ © sonl O} S 'IONVEY3T0 301A¥IS QIONINKOOTY ‘¥ | 3JLON
B4 R llwmmmwu_ amengydd ot i . N . ) m
WLE 5 T S S A A 01 L4 G8¥o. Lsoman TP LE RNEBIELOWTY (2
AT | BT 25T 4 (REirp) YAIFELENZYA—LVEBELES (L 8§
N R [ty (s o5 J
TEE BEYEAZ— A Y—Z P e VA N )
WW? A¥INI 39@ WNIwAL 7 ooun L e o \.* U \\ v WA
Sy ™ e W«LA i _. g
= o 7
s . y
y . . \g\ \\
Y s -/ P
e © © ﬁnll.. '] o n;u — g
4 _ 1] /
. - : 4 v
L9 7 ol U
. / ' (= 4
w % 1 1 \\\
© 7 I ! Vs
o L ’ N\% E E \\
y | -
“
/ 7 e
g L / 7 \\
(W \ \_ e —
JONYNIINIVW 1V ~. / |
Rk <£LAx zz8 g Ziv
Lov i ooL# 00 ooL#
7
N\ — . STI0H ONIXI4  ILYIINWN v AJIA
\ ] MGz e v\ ¥ v 8%
L] O LJ \
<
. Y NN —ivTe)
L] = L] G
N_@@
{0000
\ ~ = 1B000
A , = m N LOU0
= 3
I - - -] -
/ \ Laevi] ® ® L
L ] 4
’ s¥ 1>000 1]
\ T 000LS71>005 |
: : e+ 00551>00 ¢ . .
¢ _ ’ 2 T 00LS1>05 — . S
\ =) S5 ¥ 0s=1 _ B—7,
oL
€6} 1T 0Ch
SIS S S S \\.\.\\ \\\\\\\ \\ \‘
VA A, \ \ pa \ yd \ \ P . il \. \ \ yd \ -
I V | m I N | L




'dlT "0 1ML 13 ONNINS

ww:;(% N9 0L 18 -8@-_;28 on o0 'SNOISNINIQ 40 30NVH3I0L SILVOIGNI | 318vL
(3dAL JT0SNOD) LINA AVIGSTO opry S I . o
RT3 _ R Ty (AT cmozé;«ms mo,:zmm ou\ozmszoomm ol 310N
BTN A EVFLE o T~ \W«.@:SM\\»\ 13,777 0ZL QPN LE RIBUELOHE (2
S A ERVHRT 1375 ] 533 YLIFLWBYA—LWHRIELGE (I B
e ERECAT =1,
(¥ M3IA)_SNOISNIWIQ ONILNNOW dWvY10 378v0 14337
7 A/ \\ 27N, \\\\k\\A\\
2 : . < Z
7 Z Z
S3T0H ONiXI4 6y _ &
MR S1¢-9 IF01p
] |
1 #- Z %
Y . 7 .
~ 7
5| 3 7 Z
_nﬂ ) i \ 2
A HEE\; Z 7 %
n i INIA 1Y | v
% 0 X o ! “ — \ “ “
N L ) 8 S |2 & Z
N 8 7 , A
o = = Z e I < Z e W \
! Se o Se : . 2 T 1 7
- L == 7 \
- Iln\ p L \ ¥ v Sy \
S 7 . 7 7
43 I 4 Z * &
. . 7 7
BYRAC — L . Z Z
Y Ezwﬁm:mé 7 \ 7
JONYNIINIVH v b q ] i 7.
. & /P\\
v8 483
= 001% 005 0017
J
LY IdINYN v @
- M / _ﬂ n——— 1 318vi
(%]
N = Y © [
D |
« | =]
~ TYN IR 4IM0d (=far SF 000251>0001L
TERER * il v 000157>005
— * W—M_ £F 00557>00 L
3 _‘ o S ‘2% 001LSI>0¢%
8 L ) S 'LF 0Ss1
0L (Wu) B NOISNINIG (ww) &R L
007 077 7 2 v vEEL
] ™ I 3 T ¢

' L
ONMNTIN-A




FIIII’IIIID
il

ZEhRREW

ANT. LENGTH

ANT | CORROS | ON
RUBBER

Bhfd o L

e &
FORWARD

2300

468

%300

FIXING

FY—TRBADO $50
CABLE ENTRY

240

310

=L EAOEE
DETAIL OF CABLE ENTRY

B+ &
MOUNTING DIMENSIONS

4-W4X16

R/ N FELIGR -
COPPER BAND OR
BRAIDED SHIELD

S
3

=

1

[ed

8

v

_1\
GND TERMINAL

PO A—RVRE=ZB—Rr—TATS UK

CABLE GLAND FOR PERFORMANCE
MONITOR, JIS F8801 A20c

NOTE 1. X : Y —EXEM
RECOMMENDED SERVICE CLEARANCE
NOTE 2.
AR o 120cmBITYPE
ANT. TYPE (XN—12AF)
ZhiRf (D)
ANT. LENGTH 1.260£10 mm
EERE X X—Z (B)
ANT. CLEARANCE 1,400 mm
2 R 33 kg
MASS

*BIRETREZ P RMERE, L—F—BR
FEYRGS, EERESROZ &,
SELECTABLE ANTENNA TYPE DEPENDS ON
SEE INDIVIDUAL

RADAR MODEL.
SPECIF | CAT | ONS

NOTE 3. EESNDTEAZEFTE1IZLS,
REFER DIMENS{ON TOLERANCE TO TABLE 1.

# B DIMENSION A% ToL
0<L=50 *+1.5mm
50<L=100 " +2 5mm
100<L=500 +=3mm
500<L=1000 +4mm
1000<L=Z2000 +5mm |
2000<L<4000 +7mm
4000<L<8000 |=10mm
8000<L +15mm
£ 1
TABLE 1

w«? S T e | L e RSB-0074/0075-12AF
e w00 Kol vao s | T B

TS 1F Wruncky’ s | AT

SeAl 1o ‘MAss . NAME " ANTENNA UNIT

et 03464-604- E 03-144-3000-G2 OUTLINE DRAWING

FURUNO ELLECTRIC CO,LTD.



FIII!PIIO D-4

ZhRRE (A)
ANT. LENGTH

137

A [®)
= A L %
b

|
77 Z s

570%10

— ANT | CORROS 1 ON AN

RUBBER
A \\Q

L

@)

18

300 GND TERMINAL
3300 468 %300
NIV IRAEZB—Br—TNIS ¥
F—NBAO $50 CABLE GLAND FOR PERFORMANCE

b NOTE 1. 3% : #fdg+H— 5 X 2ERY
| " Xo - RECOMMENDED SERV!CE CLEARANCE
. NOTE 2.
[ [ gl o B = 200cmZ TYPE 240cmBITYPE |
v/ N e ANT. TYPE (XN—-20AF) (XN-24AF)
ZHhERE W
ANT. LENGTH 2,040%£10 mm 2,550£10 mm
Q L ___JQ EERE X —2Z (B)
ANT. CLEARANGE 2,200 mm 2,700 mm
e 240 | 5535 39 kg 42 kg
300 R IRATRE S B R SRR, L— 4 —RI5t
W IC& YRS, BitHESHEOZL,
MOUNT ING D IMENSTONS SELECTABLE ANTENNA TYPE DEPENDS ON
RADAR MODEL. SEE INDIVIDUAL
4-MaX16 SPECIF ICATIONS.
i .k NOTE 3. IBESNDTELAZEIERIIZL B,
1} . P
COPPER BAND-OR REFER DIMENSION TOLERANCE TO TABLE 1.
BRAIDED SHIELD i DIMENS|ON A% TOL
0<L=S50 +1.5mm
'NNE;/;{‘EL'; 50<LsS100 2. 5mm
100<L=500 +=3mm
500<LS1000 +4mm
1000<L=2000 +=5mm
2000<L=£4000 x7mm
4000<L=<8000 |x10mm
F—TLRADES 8000<L +15mm
DETAIL OF CABLE ENTRY T§ABL‘]E1
T
DRAW TITLE — —
ﬁf‘%m 99 T | S 'r‘ _____ RSB-0074/0075-20/24AF
CHECKED oo
5:9,.& 79 ffasimols FR_—EO_O_SE_R.____WI_ _____ 6 ZEREp
FR-1700 SER. -
oveo . +0
PR P Mot s K| rRpi15/2125 | _ SIH
SOLE /10 s MUE  ANTENNA UNIT
PHe.No. 03464-G02- D 03-143-3000-G2 OUTLINE DRAWING

FURUNO ELLECTRIC CO,LTD.



LTD.

FURUNO ELECTRIC CO. .

< m 0 o
(Y10 SNI/ < —+£SNI) T_
> gLyd WIY3S \l =
W ZIINNBHD & — £ L 14 =30t S e a5 6y |¢m|nA§_:Aumthh SNI Mnn
.0
()
m & (A< 5N |
> A A< ¥ <I-XY Yy > a
= fA-H=-< ECH-XY v ~
"5 B140 Yddly A< a<ox v A o =
Y Y A - Y B
* ¥ - A9 - a s R U ﬂ:_:wﬂmxn%& ; Tz op T s N =
- H I @ 5
[aY )
W.mw_mﬁA 8 < 8-0301A dO INdNT 104 i al w
: (T o N7 Toraaeeze - 6 Y108 R o 2
i . -1 mA v " H o
w N boopr <6< o ! ER
% B pemr1< ¥ 8-dd &0 N z o
S e e-bi< < o N W
£ o o ﬁ AYIdSIO IAYTS .r_W--_r <2< B-OH dO ! x| =
2 283 1 & WALAHE - ---p <1< o i s =2
T LE0 Ly T cnnever
A Sxg U =z 2 2
m 223 mmmn MWM«SQ;Q% A e
H R Wz
T cELE .H_M <8¢ v & 9-030iA Eo,;vy S ]
[ W < < i) 7486 =
R 4= IS EET X BN hontie £
> =2 < &< NI i>0 > -4z <] 3
A M x .m = AYIASIO 3AYTS <2< Y-H dO ¥-03010 1O} 8> ¢ 1 ¢! ° .k
S5 pur n e WAL BN < i< o aobrskcact @ B ewboH-—~  PTTETTET ol
po ] v o9 oz»mxvnv.wLA:.
L ~Ruw 2 43 (INI)ebbl aND1Y 2 > O Y01 INOW w
Ky T 23 ozaz_vr»A? - —&T% S !
= ot ABE ¢ 8¢ 0IIA Yd¥Y (IN1) BYYP “318v0 BOLTNOR - e | &
e - o~ _ < (< ) _ We—b—k=% = |
oo _M MM 18l ¢mmw 3 NED : 33 i
VITTIZ VS da vaw m_ e 3 abee : =2 m
W:-E.A £< o wM ngsng_vr o =¥ T-DLdU-ADGZF FVdS : %S O
gday 1X3 o Eg e kg st _ H R
||||||||||||| ——— { N9 L= OND £ 20 - <
YR e »98%-M3 C.AAPEAEE N pNW m.ZYHIsm 4 : /G /rH X
H Hg oot 41 sy ramaAezy TRV 1= Y R L
| 2 (780 3 3 e
h}s < ECN N & 2 [e]
(35741907 0335 £ 2< 20 507 L on e, W R SEE
(YA ) 4D =AY mzcmmammos o LG 1< Hom 901 MW 3D D~ B > <
527 [-DAd0-A0S2x (IND8b L ~ NONHOD> 1 e e 5 e S WaLsAS BT - v
H & E%_ H YN ~
N%.A b < 2-%1) 08AD % oNoE>, n 3 nm.u o
frH~< <R aito ° IV 312> H.i JELE B2 e |2
¥3IUIANOD 0Y¥AD - +4-< 2<-9180 0¥RD o INOHHOD'> | S /nmuﬂloﬁa NOEoE /ANOZ QY¥vND RMAH Nnmw <
ot =7 v R AN = vl i il
(INDY3bbS
_ - ~= . _
123135 <sgM P ~0 Y 9-1no &vnY,:%J
VR AR S E iz NSe> b JOLINOW JONUWA043d
o= (ES)E5 -=- = M\n ...... <ELES mmﬁw — P2 H-1n0 S 1 Yll_@-r}mm.ﬂ.oﬁm.&w.n-|«uw«\,p|::
f--- (25125 - e L2 glss et | b ¢
e (1915 e [ R <i1<is xYal8 P e #
SSYAWOI0UAD Lmem (NI === = f -y | o ~Ex= Sl e N WIS € ommfry (EBY-g=aYia—Kciar)
A S (MO B —mm ek by oCnl % hid 113 MN>e> i #1'2H09/05 JYAOERZ
G-DAdH-AOS2¥ g- ! " ‘MWMAwﬂS_mfm W e mr.r x.sz%ﬂHv ! v|-|¢.‘r.in|m|ﬂ.>.u.»mm|>mmmhn\omm\m_To:\oo_
- 3
LI2TS onane =l J H
QAALE/VE ———— 7T W eI 3:8 = Sr ) n> VX
I pzre_n 0 , w3 7 >4 (9832208 " 1X3
. WWADE2/022/011/001 — ¢ =i i YZrE—NY -
1 '2H09/06 'OVA0ES/088/0T1/001 Ge- u»mo_:ll\\\u 4C WY oY _xuV_Vi_C_P||||. |||||||||||| (Y} — b L184
YATA1L03Y _ 62" 1-DAd0-A0GEx
||||| | anneset T
. VUANE S e s = —ae g 1
¢1 "1H08/08 'OVAOYY Gt T%da- Zofrnmmubf _ ﬁ 0> ¢ >
YANIOASNYHL | -X3 AUND p >-1 .D) .
101 L\WL@& - NS £ > HE (Y190 AUN/ £ ~ LEW)
.o<>o:\§\m:; 1001 —gp=xaa=ArsTF H -ﬁﬁwé | KL AN 3 >N Y19 éEum
[e]here S oy € 5 oony "X MO | > P e | D © A4
e gl anSe > (INDOSHT
[v]aH = Avee > 1>
o1y s gl |y
HOLIMSHIINI 44 by = g4 b momgimmmmzz= e - e A+
3 F AN A T T A0 93 é mhmx— % o> : >mmmmmmemmoomoo tl“_
E R R R
| L T ] [ IS S S, IR
||I|._ 1 <NL 4T @] o | N> b >4
(BH) b1 bE 135 4INIS S € >4~
3 m MW>e> H 8-ry
ww% X40) A2-02 4664 2 <8 AEFSTS U Smmmmmorooaaaas 4eyx—gAr
7 <K (@911 21-)AH-A0SZX
Ed eeay  ¥es 92< (~)¥0LO0W H HOLIMSHILNI
53] 8 o 52< (-1U0L0H — b
vz unE) ¥el ¥2< (+)H0LOW 030IA IX3> g >-{30-==y==
ezH— oy es £2< (+1H010H .M m > > iy "
%3 (1) (@4) 22< d IIYL 1X3> 9 > .AW..J-).
2} dd | wher 12< aH - MS g >l
[H N¥O-1MB] T ¥hdavs 02< ONY nz\,m I S e
= NIOLE)  ¥hdr 2= N> g > pd----- =N NI OIS
T W ] cicam b/ < 01357 > .nu{)»u/.. yUavy 1X3
= D v 81< ¥-1d 3w _ N> | >tj----= - -he- prrrinhaliel /Y
D ONd) (33) € (<AL= ol (IND)8SHI H
i El IHN(E)  ¥0% I AN wl k\n
o v [ Mael  ¥k< §1< 0700 ¥ILYH P 0dIA 26 > A0
< [ J3A(8)  ¥¥ Pl LOH ¥3LYH /M N9 Sp( > F4-
= [ N0 rArE £1< 8-1d NI DL >-F4--~
B =Z <2< A Sar > 44—~
T T NE A4 << AT+ ST > H--
(SRRl <ol D01 > 44—~
a5 M o4 § <OND"dL MS g S>ddonn
ER W a3 8 < "HINDTOYM OIL LM > g > O
7] (dd) (¥4em) ¢ <ML N9 > ¢ >+4-
ER (M) (#2) 3 < 1-G8H A8 LD g >-ta-m
S (N¥9-1) (nd¥xe) § < 1-58W OH > § >11--~
7 3K () b < ¥IODTAL'XL DX LTES p >-ti--
e (D¥0)  (rara) £ < ONE ONINNL H-Xd 8> g >4
H ) (e2) 2 < (¥OLINOW™ 'G)H0LINOK Y J-XL D> 2 >-44-- 1 -1y
] () (44) G 1 <9-Wd H-XL 2rd> ) YC---F-r---.o.omm.zw-*\ yY—gAr
108813 T(nzoes062)E8b-HY 9% - cL0.ELT wal i anpesere T HOLIMSYILNI
(A2I24)62)GE89-MY ¢ T W% - MHUE
< ] [+ ! [3) T o



o~ 1 4 M
< : 3 o aq |8 iy
_ : & 0§ § g i EEL S
7)) = = = =< 5 Cocovovoeno &\ o
— m m —-NT WO o
- = 5 5 = _ ~ S
- m——— 0 g — /N /s N 25 & % (93]
A r iy ale » AAN AnA AAn Aan gl amsbelln
gl s 2igle s 8| [FASRiNRTaNREReR S IRIRE IR o
2 = ST > [ cione @ =
fe S g|l.cerro T ol e 2 ummuummudmmfmmu 5881331 058 — ~
ol &l & iz ze90 [ 26¥d 2|82 %2 23 32 e e —— -
Zls @~ D e- ~ o tn o Be @ 385 S5 S w 0185 ISH X Nnn
2 5 3ndgd 993 2 >68 >G1SH
g &y (el [ @ mmmmwmm «RITET EEEE mum >88 SON H _m_ AMn
g g § BLILILL 8O0 . iz 23233 g|of—ozec nazzng >8>0 o Wl
— i AT A T TS LN ©m—— o o el 8| X |18 - —~ | E| 85} —s18¢ oy3zzng 08 50N | B
5 o RNIXRRToNRIR IR 3 vy 5| SEBE5F7882 35T s k0 o 1w o < <
- © 8799822 $R2R2] L B35E88 £ = H] It LIBCNS NV >vE >N ol il
o 5 48 MU“HG%JLHMMWW I =3 ZYvvvVVvvvvey & ——918< OND >£8 >OND 2o ~ AE - | O
= - 2 &2 8,0 1 5 5 e |—<s18c ano 2|8 =
sz 8 = 8 8 3 - 4 8 & = >28>aND g8 —| S| o
559 ez1d “ ezir B |—<p18< aND >18 >0ND ol |4 ~ | & et
022 - < b4 ——<E18¢ OND sl.] Swersy (2 < | S - | =
5% . o © —<e1acon S| evouisy - N B R <|<
=<5 Cansbe—="anvo 5 T T I N 8| savous - T a =15
© PRAPNPADI |——018< ON 158 — td [a
< <0310 0D 2189888 K4238R ] —emcuomon (28] OO0 g a Ik |88 S|
<E<H-YT0 0UAD 3¢ got ol = it —emcaa sy |& >6V >E0AIM 8 lam G@lsl8
<7< 0-Y1¥Q 0¥AD _ E] &> F B [ — (8¢ vaaL sy o vesoiy o o (=N %
=z <1 <H-vivao our . <OON 2= [—<oacaxalL sy e oY o013
. [ady MWOSE>—t (gen €ISVILNOD > € > £ CEISVIINOD 2d ~—< 58< VXalL S¥ @ STV SATI+ w
_ © HAS &SP >——JK 2 caNp e ZISYIINOD > & >—— Z < ZLSVHINOD =] m H | —< 8 < aND S1¥ 5440 WH 3 i M
v STED> ATI+ c_;m,: >EE >—— (< €<T-TIVH Z LISVYINOD > | ———< 1 < LISVIINOO i L—< €8 < N9 o1er |l9oied - & <<
= <O3aIA 13 TE8> A1+ N T >—— N z<anp 8 125r f126d 1964 f1OGT % [— za < AzI- _“"“n — =
= MwA aw s a0 S0l U 2e —< 18< AZL- T !
Zo o1 13 >IED> ON [ Y Qpa— tmm_ LLse F =a |—<ozv< 8 ON3 3NNL 2027 a3y [ X |
52Z MMMazo NES> ON N> 6 >—— N5 Azi- & OND > € >——< £ <OND vl |Es | —<61v< ¥ ON3 INNL >61>031 0 <l | |
—e SIEY> ON M > 8 >——I"F N N> 2> <CTCON ol 188 (BIVC XY AIN >81>H ZNEA3N |8 g | |
LIS | tiaw 0ea) Azl o e Rot > L1 <AOnE O —LIVCXL A3 L@ W |28 ol
A IRETER 5 S ] & N S T ep | |[omamm e ] e
N 0EY> AZI- Z hah S 2 S1Y< OND 251> -
1<85NV930 £ >>> i I
S Nci<aw %6205 ON & >y >— mhl_mm_ mmnm... Qmmm Z o EE22289229 msm ~—<P1YC E1SVIINGD SPI>ININIL @ Ll &
=T 8syr 628> ON 8 0301A 14D 5> € >—r wg88 702 & EEES z 2=> ——<E1V< TLSYEINOD >E1 > 10N3 NNL ST T bad
gs >62Y> ON 9 030IA 190 > 7 >——] _ v - S vNNILIYY LS Yy ] L ZIV¢ TLSVNINGD SZ1>aND _ i b=
i 820> ON $OWIA 0 > ) Booegoon IR VIV YYYYTY <Y< INOD NIYY OV > 110N o @
o 22 ccrona 828> ON T I S - VA 5 8 | —<01v< INOD V3S OV vOm_ vw“m“ ! ! &
o= - >82¥> ON e 9 s 1N0O NivD >8>
a <ECATI SISYYINDD > € . —< 6Y < . <
Wl | <zcnst LT N BTG P e - B o Sy ) [ —< 8y« 8783 Sy >8 Wmomw amJJ__.M ww - b T
SE Lcicomm >L28> ON VISYIINOD > | @ z 1 p—< L¥ < y183 sy vw \MW@_ N b > I | )
= e - —— 4
corr 2> N s | B 2 (T [ v S Y6 NO MS € >— P e
920> ON g NN ¥ ~—< GY < YN¥A SY > 6 >POATN ’ | |
978> ON aRATA 222308 — -wo <P < AN+ > b 03 A ON>Z > H 1
202> N o "N © o0 an - L—< eV < A1+ > € RS INY NORHOO o1 H |
<¥COND °520> $SNY930 Ts858 = &2g8 82§ —< TV < AT+ T30 No Y K i !
<E< IS By >8> X4 SNI CEESS ¥ . ot z = L —< 1V ¢ AZ1+ > 1 OATI+ s el “ v
<T<aNe Y52¥> BNIYYV3E NHO Eyg® 9 z 1432208 02¥>— L 2iedl zier sier |[eied_ B g ' ! . O E;
<1< DIYL Ya¥Y 20> X4 AN « S 0¥3ZZNE 6 1¥>— 552853 | L. 0 T .
e >k28> X4 SNI a 490 NO INY > _ “Kﬂa ~ ~ | 0 fo g
- >pTv> DNIAVIH NMO NS INV XLIY> = o mw &
620> XL AVN aNg 39 1¥>—1 mwww Ez | 4_|
628> XY VoY o 1Y .5 N 3l 5
ETV> 09 AS « aNp S 1v>—1 wm 2| %
S 9 5220> 030IA Y > Iy - 9 A _
=2 <5< aw anp e tY>-— & =
SScve o 228> XL Yduv 2 g ON 32 1V>—] B IoA,_: 09 Ag | ,M >
E i <EC Bxysn 522¥> 09 A0 28 IN SEIY>—A St Ao T_ Cv I <
28| cz¢ ox1t >120> 030IA 3y s & N 01Y— S zicaoa S | ©
T e wxn s >128> 03014 =l o !l w] o 440 W OH >6Y —1 P onedn g N ©
. NI F2 o |53 8ABL S¥ >8Y >—]  oicaon T AN W .m
*020> 8 0341A RO © © N VABL SY >1Y >— \M; MM»M!H 3 6 < 03 = { &
028> 9IS 8y NN g |z 2 axal sy >ov — 2 3 VIR P y ;
0zv> NI i ddig izals |- VXAl S¥ >§Y — Erz a2 ¢ | BUNS =5 R
< 610> OND 2e Mﬁ,\zmw% © |88 aNg > Y —1 < mwmw & CCSCON WJC [e L ]
< 618> ¥10 907 mwmm&m o |x|d aND >EY > 5 2| < ¥ <o-P ourD = H9K93 |8
2 (<5< 61> NI 31 BETELEIRE o AZi- >2¥ glg g8 _ < £ < H-YT0 0UrD S 51V e B
35| <v<o-xy vawy 819> © 030IA 180 LL 231g2d T E|S AZL- > 1Y >—] gigll = o=z <2< 0-VIVQ O¥AD
= | CECH-XY VddY >818> VLva O¥AD 3 % “ < o« = 8 ON3 3NNL 2028>— z g z =z M M < 1< H-Y1VQ QAR
&S | <Tco-xL vauy 581> 037 99 23 o el o ¥ ON3 3NNL 81— NEQE BELE | tr
< <1 CH-XL YdaY SL105 ONS oolo B8 2|8 8 X4 AN 818> =N ESCEAVEE Siviv
(4 18> W10 0UAD &8 88388 XL A3 o 18— s EBldn=2ian
SLIY> NMOG 09 oo a3 V4 918> 2 2 o
910> ¥ 0301A 1¥0 aND 35 18>— ¢ o «n PRS2 LEB2
918> XY LMY CLSVALNOO S iE>—1] |§ |~ i (— vy vy
91> dh 99 eLsviIND eig— 1B T LY — A -
=2 CSCOND 510> GND . 1ISYHINGD Z1E>—] g b4 a
<S | < Co-X¥ AN 518> X1 Lry INOD NIVY OV Shigr—1 &£
7 S| <ECHXS AW SS1V> N BOTYNY 1N0D VIS OV 018> ~
ZS | <TCO-XLAW #10> ONAS H INOO NIVD 588 >— & o
Z7 L1 CH-XL AVN 18> GND 9763 Sy >88 >—] 5 M
oshP SP1Y> d DOTIVNY V193 SY >.8 >—1 - -~
£10> OND B SY > 98 >—] o = o -
SE1E> ONAS A VHYA SY >88 >—] 50w a
SE1Y> YIIPIEL 1X3 AZL+ >pE — —|eofoo| = =
>210> 1A 9IYL 1X3 AZL+ >€8 >—] a
<01< OND >218> aN9 AT+ > 28 >—1 4 g
<6< 8 030IA 1¥0 TiY> n‘_o.m<ww 3 AL+ > 18 >— b - 2
<8< OND >110> 9Nl - N0 ¢ m— 8
Blols | <L<o 03aiA 10 >118> ¥3PIYL LrY ciyr |2ivd TAANBAAAA 5440
e > ul X1 S§e85z288 0%
mnx <9 LY 9 58 §8 g
™ BI% | <5<y 03aIA L0 019> BNIGVAH 1X3 3 i
S1°S  crcam 018> WYYV OV
<E<ONAS H 01V> IYNDIS X1 > 8 >——=<6< 0 A NOWAOO MS > €
TN >80 > ONIGYIH LrY Y8 <8< HAZ N > 7 > .
<1< ONAS A > 68> YRYVIY 13 YL >—< L < ¥S INY NO RS > 1 -
>6Y > 9IS XL > 9 > 0 < DNIYY3IE NMO D
6ppr 2oir| ezotd ¢ &
>80 > KS INY >6 >—— § < 033dS INV I E
= >B8> EAWYV 1X3 > ¥ >——< ¥ < -HOLON &~ ~
= >BY > DNIGVIH NOI1dO > € >———< €< -YOLOW © =34
. 2
<5 g oN 10> ¢ TIW > T > 2 < +Y0LOR p=y 2z
m“ﬁAonzo >L8> TRIYIY 1A 51 >——< | < +HOLOK <Z
S et cmavy ov 1x3 >L¥> Y39914L NO11dO cippr JS1¥d oLr REEEEEE o >E>—< E<
= z5or 299> 1 TIVH £8id E R R R o > <2< N
. w >98 > INIYIY 1X3 mmmmwmm M > < L < o1
> QY WO UL VY Slolojo|o|o|o LoIr JLord iser oo iyoany
5595 735 0301A >0 V|Aom_M Mum- TE[E E[E[ElE 18%d
>G8 > DNI¥YIE NOILdO valAonzw m.«mmwmm
<8< 03AIA VY >SY > ¥IINL XL >8 >—— = A
YL > L < N [
<~ | <L<OND >0 > ON 59 9¢ N H
Wm <9< DIYL VY >¥85 ON 56 > <5< Aot go o 9
= | <scanw SHY > ON 2E b < Aor 28888 o
20 | <y <da vduy €0 > AG+ 2 ¢ e =¥ 8
=S 5 SEH > AGH >E >——< E< NI+ - Zz 700
[n] < mAau vy e YT mlF | N
<z > > ——< 1 < ATEH N
<L OND >80 > N s
opbr 528> ON ervr sold ) cour 1w =&
>2¥> N e g2g 3 Eivd Lo 22
o~ . >10 > GND P g 2 5 o 1o1r &8
< <8<8-030IA d0 18> OND 220 vmmw ] co mmwwww & .3 2§
Q. —~ | <LCOND >1Y¥ > GND o |- » o >> < cg8s8g .~ -« - 22
Z& | cocadido gy, Lir wmmmmmmmwwmvwmmmm‘wmmmmmmmmma e nmm
(=Y poos on AN - b
22 cecam ~NINR
7] < T < B8-GH 40 Il ~ = .
¥ © © "1
<1< aNg M w 2 = i
evbr - ] 3 E2 5 5 :
58 £ g8 SN g
W <8< ¥-0301A dO CEN - & w@ - 8
_ Tl ctcaw = 3 AAAAAA~AAA AN A =
S| oma LI TEELLEL BRa Lyl S— o0 3eeneo8s8es
= o A AR ARAAANARRRRRAR AANRAAR 2 ol -
3 o ® EIT7ORQC22RRG0E T HEERER S Fu®288828892¢ Lol
== | cecaw SLLLLZBBER2T0088E Sfazvy L £2 5 5
<T<Y-OH do 32 > 2 [ =(fE3
“ Ldicam 22538%% 3 5 3R 2| NERE mmc o —
e E & MM =S o S|g(S V< < )
4ed) ~|8|s S5i2glE =] 2
om 2 € @ m WO/& gTr © _ a
oy = 2 % 8 Z|g= = ?
TO WMMM - 8 8 8 o o o o = e
T T [ g . - T = = 2 ¢ - < < z M - &€
33 3333 g £SE8RS7g08 038 S| s flola[Szlal®
2 2g ITTmewwmm Bo2s 8288289 S EEBEEBA 88288 3587 S F2 &|F i
00w o TT = VvV YV VY YVY Y VoV 1 — -~
- 1 MHU_M Mwmm<ﬂﬂ<<< M<<< J(<<M HNN456789NHM%IOQQ| @[T BEW_“_HE\S
———cge—coereeTes ToT SYoIT———— TTIUCIvereoss B! £
N N— (l\rw 80.; 3 e SO
b=y —~ = 0%~ oy k¢ NN <=
'3 = - =T
g8 ¢ Mﬂ% 28 - 33 TR
== = == o B wm m WWO -0
3 — o NZa < -& L
& =8 N e e w * R
% &= £ & 282
-~
1 (&) o
< om

LTD.

FURUNO ELECTRIC CO.




! ! 2 1 3 L 4 S-3
SLAVE_UI?LAY SLAVE DISPLAY EXT _ARPA T
TION LOPTION EXT_AC ALARM YOR or RJT or
¢ (oPTION) (OPTIONY P TIon MAVE DATA ARPA DATA INS DATA /5 POER  OTHER RADAR MONITOR SIG I¥ ADIE FORMAT
(OPTION) COPTION) (OPTION> (0PTION) T HAT TG
(OPTION T (IA154P1166 J7. ot >I>
Annnnonns _  nnR0nln2 AAAAAAAA AAA AAAAAAAAAA AAAAA ~ / \ =\ or ADI08 k | 10239 ¢
— ANAXRARR {,,AAAA;;A;—;;\;;;\:;-\;;_N;‘;;_._;x:;mwh..,u_a__N....,___’_‘N;"v‘.’;__._’_\ﬁ’.:i"; nnnn  mnnn hnpnnana_nann
$3527378: T3787274° faegazces Piss Puasscgcacs Brsiiz Biizce fxgzys ZARAX PARATZAXAXAKA 5 2237 TN
o, 2548183 S858.3:.8; 5575878:558 533 —,;cgugaggga $ivzve ©IfIzg 23Izize 5838 Loxzz Pgo2gsg2gg 303 l 58>
C1¢ L0 CLk-H 85 5 7 & 8 .z 8§z - = 2 £ F Tzzz szzz EREEe BERgT RS DeSeo%EeE Saoszy hir o
5 3 g g g -z $333 FEFE 2222 g “oeE o 329 L1y 1 >————§
SPEED LOG| ¢ 2¢ LOG CLK-C e s = = 5 % = 53 & = ogg 0
( ik ~ = s 3 = & EEZE i ¢ 2 ameem 35 LI
;,451|J451 A A A AN AAA A AARAAAAAAAAANAAAANAAAS G:4.‘5‘>;> Nl'sg
11 MPPPPISLEOOPIIIIII P MWMVWWWW wos> b
ge--con 225NN IITESREERRLRRRRTTTRABSANNY )
<2< EXT ALARMZ Jas7 E covourrroocB IO LY EEBRIRTE :,,’m,u=::mu<au<mu<uu<°°;nu<num$w3w%%¢w%m “Gij‘:sssglwsz 1 &
e e e L P P e et e P oIt §
CICEXT AR i1 ) pup B8 T TEEE BN R R P PELI N N Sl Lo =ggs EgrEEigyeeeeeR ey RIRALLLRRT , R ¢ e £
P - SEoS3FE2333Ex23073058 ] 282 2 785 . 32 s - = SanER¥as &
I ésé X e :g;::;g; S1>PUC BEE=ZIE=S0T2Tda0 jenegy mR- 3 223 #38 g sof H 3323323 \ .zv§§>___<2;j—<5€
- =TS &x Es="z 5o omx T0% 3 = —~o N
COPTIONY | (5 w2y RUT RXC 54> 2R HNITOR 2gY 2= 2¥ Re o o23 &3 z %z = 23 4
1< oo (NEORe >3 T 1N g § 5 ] 3 3 3 222
i <3¢ N oo >1) | Eon Semes 1 ng AN AN
PATICICS) RS TRIG D8 i ST5tme v 03P9253A (FOR RDP-126; SM SPEC.) mNE e —amrne~eeZIYOIR
E > se> >8) me ar 03P92538 (FOR RDP-126: NM SPEC.) .HH-)I_ H z
. v>' 2 >35> TP oo R MONITOR 1 >
53 12¢ Sy $165 AC 6 CONT Js51 | SPU BOARD TUNE 1ND 52>
Ny 0 315> S | o2 | aapozsy B8 mear >3y P L1 8 OO
ANALOG 12> TX SIGNAL [ TP GO D4 £
oetiom| $2¢ 0 G0 314> | SCANNER| >13>pu 8 [ 93 | ARP-26 PTIM ) SN TS
<3< AMALOG RJ7 VIDED D153 Sia> 12w W | ¥ss4 18P3862B o~ 2e T =00200% |
1 53129 ¢ | Js55 | RP- 2J_8 D Ee
J467! Pag7 jeRgus J = P-28  (oPTION us CARD I/F JA167 (opTTon) 3 pste 518 &>
Jass SPARE > 1 > S17 -12v 14P0298 “RY>1D B 1 < CONTRAST1
G m::x;g)——\ Siedev a NCD>2> H 2 CONTRAST2
D SCANNER SEL >3 > ; 3 CONTRAST3
RS_232¢ <2¢ ™ >13> GND B
FLASH ROM <Y > 40— S285 oo Bs GNO D> 4> i PST61 BT
opTIony | <3¢ oMo T S8 >S5 >—— 21> ow HEADDG 1 C 140Y
<1< e N > 6 >—— MOTHER BOARD ri—<ax
B7 22> O BEARING : Janlpann p—<3dow o
523> HOTOR+ 03P3251 Y H I
INT BOARD >24) noTR+ e >Z> N o
G2z 2 man st 33|
il - . " mm 2
>z|s>Ex‘rmcn.J I3 a 2L cmxaB Soo ‘ £ ~
22 3. 2% sese’ 2z23 S ONS e S e
>!>Ji4r‘4u = ggn;::u_»,anEEE‘: cogeooil § 208 3282
1 J2 oSraw S 3 332952555528 0eppoyweEEEEEI2E | B $23 g3y
¢ fmr vmeo & RN N pres - v Y R N N I A NN NSNS NN PS66 Ui £33
oy pot = - gesyorrec=ag POPROO0004 80 EEH
E}Em VIDEO © BLU;N;;; of Im WmgauamE;;2:2:I‘22:22::2::::2::: \—<c§cny vmeu: c88
< 1¢cm g > N 2 CRT V1
< 5 CCRT VIDEO B NCD>4a> = mmmw\&m A 3< T VID:OE )
I NS> B APPSO ERRT g AR = ! By S4BT AN € anemd 2
$7¢H sme o0 565 S PiEbrocers Croecce psaz 58z = L) N—s5¢ o0 B15 ! Q2¢ Eaeig Jom
fron il | $EE%e G0 57> [ExT oisAr o FUTETassTL . S Esasss ! w— %] ! éi\(m s R
I8¢5 oo >e> |o R4 22273 H \“*\8("" § 35 2R 53 Yo e
S11eNC We 595 | £ 3¢ 819 [ewsezs 1 copTIon N o<k |cor2i3es < g2y N335
<12<Ne a0 s> | FTI [PTU BOARD (DC)) 3 (a7 N2 SO0 | CDT21368- < 7¢GND JAT4
$13ENe TU BOARD (DC) J184) p1g4 182 Je1 et 1< o < 8lon
oo > 24ron | 03P9246A swy > § P! vamn N <alne GRS 33 ot e
143 Ne 12> ; N S2 Smme w2 W1 CHse e
Cresy HoSYN 13> 136ron | 03P 92468 tﬁ'“"s"“ bt U2 1 475
fron J463 < 24 oM Y-SYNC D14 |42ron | 83P5246C G'?\e?slmaem‘ .nzv P”’P?-ﬁ ;Tmﬂ ‘lsf * E’m S0t WMMA):;
LS 3y ) .z«v>;>_) - 2 XT ALARMY
’ 1 ‘2"’“ §emanc [ w3
3 z cm):
G I £ [ ”mlm N
OPTION AP 5 ze z 3 o> 4 ——p2? J|ZZ Wl = \l
S B88588e8 = 332 8 a2 L T N A Te381
. ‘_E_M.MZZ o s 9T 1o e oo (o A A A A A AR S A A AN N ARA AN AR EA i [T
oTe.1 BS[ [ 71 oM ! S By ~ — 1 S P R L E R EEE LD o
e o Ol Cemmn] B s= (X 8 CRAA~AA~D YOTEEaaE8800050 e YEE85a55 FE5235 750 SR
22 H ARiaa AJARRALS cnomz<IZoSE zgplu s=88
Dﬂmmflx_ ::t Dz gOC W 2% £ = | esea ARRZATRZRZRA 222LIEIEEE Vg 2222t B3 mudad<3C
2ar3zvc {2} Bc‘“'g# Y TITOE ‘:Egg;gg Cy,0ee EH E = TE-XB>42;§1§
=I¥x “BTE, . ! <2 B E TB-1455 $< 5 —
T 3359 g | B10 L BOARD 18-1856 >< 6<
1ovAC i gzgg -8 %0 . B83P3255 A | B2 _
-~ se®® | VPNV VY E uz‘w’)I
_ 3 AN
0 P.H, ez m - | B Lst
L —\/vav\w T
U4 P4 DERCLSIBS
L I 6.C. BOARD b;ﬁ“m‘giza“:“sﬁ (PKBS-344) ]
« %z 3
1I< e [AJ64PT186 | (OPTION) \—<I:s» m‘é%%\g/
o
\S< -~ R 7
DRAWN TYPE
1),'7 e
4 TTYALASHN ... b RDP-124/126
»
G 22 7P Kasumo ' | OTHERS RS (DO
Apn 1199 Ebasucks | FR-2113
iC 1
ALE I MASS APPLICABLE TO; BLOCK NO. NAME
kg (MODEL) i
oW O ! DISPLAY UNIT GENERAL(DC SOURCE
C3464- — - - -
64-K19- D | 03-144-6009- 6 SCHEMATIC DIAGRAM
C CO.., LTD.




FURUNO

2

t$¥ Ty

e

2 ogron

P¥B POWER | ANTENNA| JP1 | JP2 | JP3 | JP4 | JPO1 | JP92 | R98 TRAWN !
: S 7) Folewhioo : 03P9245
03P9245 A| 100 VAC| 24rpm | Short | Short | Short | Cut | Cut | Cut |47k cfiBCKED : &P
aredp Ko Bt T AcEBER
03P9245 C| 100 VAC| 42rpm | Short | Short | Short | Cut | Cut | Short|1.2k PPROVED FR-2125 '
0 3 L Ypmawsls | FR-2115 | [ 85
03P9245 D] 220 VAC| 24rpm | Cut | Cut | Cut | Short| Cut | Cut |4.7k SEALE 7T Wass APPLICABLE 10; | BLOCK ND. | NAME
kg (MODEL) i PTU BOARDCAQ)
03P9245 F| 220 VAC| 42rpm | Cut | Cut | Cut | Short| Cut | Short| 1.2k OWG NG,
C3464L-K03- C | 03-144-6019- 6 SCHEMATIC DIAGRAM

FURUNO ELECTRIC CO, LTD.




FURUNO =,
I [ 2 | 1 4 { 5 | 6 !
S noTORt>)
%l: sLI;u‘.m 2w c m‘:
_?‘" == q ‘—35 E'v‘:&
i Gt b w0
Té—s =
e
g:‘
£ ars
- P Zams)
1 L]
133 .
n on -
ooy,
%
Z.!'I,E
| 2 B i
24 = B -3 -
< oz =c
> "'E ™ 3
=
B
5v
Ed
DT R d
@ cx1t _B‘z’ﬂ
~ruer PF.
> Zumtl o go - =13 o
| 3& ! 3 g;z j o g v K ;IEE =
- !ru,;:m’ an ZF :{s: o ‘el & l
2 J—— = ﬁ': had ven 4 = zansn
%ﬂn crit { 450 ¢ $ ‘ VL .
o0 L=/ +
=] | T : | -
i X o |
1.‘7‘: ';N 1- ) {'ﬂm - v
o : e % e % ng} A L
] E l e b s ;L} :{jz
fli
k4
b
- DRAUN - |
PWB ANTENNA | JP91 | JP92 R98 i? e, %ﬁ IC:,/C £ ! 03P9246
CHECKED T "
03P9246 A| 24rpm | Cut | Cut [4.7k 74 55 K oamelE i * b cmEE
— - - APPROVED FR-2125 1~
03P9246 C| 42rpm | Cut | Short| 1.2k S0 208 M Ysarsti- | FR-2115 | B
SCALE ' MASS APPLICABLE T0; : BLOCK NO. NAME
kg (MODEL) | PTU BOARD(DC)
WG NO.
C3464-K18- B | 03-144-6020-_5 SCHEMATIC DIAGRAM

FURUNO ELECTRIC CO, LTD.




Nl el . A 4 A A " " & ] ¥ — A AR INA_ 18 )
1 -1209-¥¥1-€0 4 ~ZON-POVET oy on
R T A Y] Nt ]
WVSOVIQOIIWEHOS | Lo | D WSY T G fw
LIND YNNZINY ERSTSI/0161/5061-49 | YUV 440 B m
........................ RETSY &y ]
GLO0/¥L00-8SY \ L I v
: Z09HPZ804604 089
HOLOW
INZ1-On B0b-X1-AH 80Y-X1-¥AH 01840 w0 (oL
£206-1¥ 5206-1Y 5206-1¥ 1081 1169 1 (=) YOLOW
v$26d€0 8] ¥9264£0 26420 [q] ¥$26d€0 LN
(6L00-85Y) 1£5-D8Q 1wdJ Tp - -
£¥264c0 (8] £426450 £4764E0 £526d£0 (hio085M 510090 uds b _ I
9EPSON 1bZSON 09ge3 1084 1088 AZLe > S XS
oN 1-5Y 5—< 24 MR TSN {8 w0
(W §2)£90-¥1¥ W 21) 290-414 Wi 9)£90-41¥ - < 12 € €4 -
™ 2) W1 9) T s < £ < R P
(1%) 130N (d2-HN) 206" | 206d 90K > | <l 97|
C6IE-dN L8 1060 | 1064 vi6d | vi6r mm
= = ) (dS-HN) (dG-HN) 2| (-) YOLOW
OIS SN b1 >— ]
#1581 S [
1no 41 _vN— 2l £2| (+) HOLON
—511 ﬁ:t e
- BN LINOW ‘d + Wcm_s Jo_ 12| ¢8
<9< INOD BNINAL 1> 6 >
¥OLINOW < 6 <) HOLINOW ek’ S R IS -5 I f 2] oH
LLE6-NY i P oL WV L }—{oe| o
| _l_A ArL 1-SaN v T =1
- EL 35 < 2 <1 INGD DNINAL oM mvm " " m ﬂ 61| oo
£526- 3 - MM _M_—M__« 1 ON _W 124 K F< < 8L v 1/d
3 GNI ONINNL > E 4 e = =
toen (d9-HN) AZL+ > 2T K TG w”w%” MN Ly Azi-
AZL- > 1 e % ol
2088 (A1) 2€26dc0 [ 48 . (Gpi-B) LIQF J)119d | (d21-HMEL6d  Er6r 00 Aele
R L{c1] a00 ¥3tvau
& <AZI- 2y < E< 91/004 10
W - m- Kz e— S 2<ioN S s LN ED
6606-04 e L <AzLs oIS SN s> (A1) < E—— e le 14
ge-n + 1 (dE-HN)£08d  €08F Mg or ) o sier =T
oM <1 ¥ OYK 1L > —<Ehr 2
phs + WLV D771 H BV 152 S 21T ON mieT
Y D OV S 1 S———————< (1<) S Xl il
z 80Y-X 1 -HAN 103104d AH X1 150) ——————01<! v /d 00 ot
148¥D IG5 1> g or——————< 6, 8 1/d 126 + e
N 1% ' g o——————K g > 6 | OND dI
Lo 7 Y
_ AL+ g g (! ! : \llilh 00 YN
[1 M £ YT RN §-9 4 Wi 5z:[d] [l -5 R 2 1N0D aNINAL
4oLV 1avy h Z TS ITTH ) - ¢ N AzLe b S 51 1o
U </ U 1 € oL po——— K gl W z1' N IS D! &4
seseom _ _ U ! I 4 o 54 e & vson
" * . D o — NS L l
108AH 108n 0680 24 wt 52: [g] zier |Z18d  (dEI-HN) 208d —Auc% 1080 _ 108d ¥ 914l XL
1< ) (dEI-HN) (039) £¥26d€0 | 28] (dS 1-HN) =1
—————— 5 ci8d | tier Wz N>z 5> | €] ON1 DNINNL
MY 9 £90-¥L1Y 108l AH X115 | > S Z | LINOK d
(86908y) | (65L05E) Rl Tom (WYSZ) AGES/ (WIZ1 /8) AOEE N v, e T
M SZ '£90-YL1Y (dZ-HA) (dZ-M)
i (QN) ¥¥26dE0 | €8 - 10881
W 2L '290-¥1¥ _ (81) 2vz6dE0 [ 98
3 T 5 T 12 T T T b4

|
ONMAWM=N




FURUNO
1

10

FOR

FROM

1 I [
P17 P17 pa17 ! J56 J63 J58 Jse
128A_B96P3A_L1MA 128A_896P3A_L14A 12BA_OSEP3A_L14A BSPJ:I.:M.K BP_SHF_TAA K 35";:“ ;x:»‘ BEP_SHF_1AA K
EXT_TRIGGER (DM BEARING O BALY gy > B @n [V SS—
e AR = e zvé——{> to I/F_POMER| 2&——+wc for NAVE_DATA 26—————-:::’;3 (2AD from RJ.7 or 2& B L (33
Br—e g3 S (g2 aas< IR ——— to PDM o a— s (OPTION i ;:r or (OPTION) NAV_RX.C :g;: SLAVE IN 3 EXT.BP_| )
0 DI— W MIRL pOSHI3 AL 20 N
EGAUSS (0P N P |
cHe———e c3——~D cosDEASS g2 L zg 5< OPTION> : & BTG a3
Fera \v) AALRMDEP 34y A s ;%En-vm{' -
a2 B19P_SHF_TAAK <
B2&- ga——L> BB& 5P, SHF_1AAK. e YoSE D e
DEGAUSS
we = enehIE—— & [ s o to VIDED or | 26Hme ) e BSP.SE.x .
[ - TXS
ATt MSCMMIGN (g AZ1&- to PDM I 2w RE”S TEY A RIAT TN Swpae A B3P_SH_1AAK
X c3: 4> DISPLA sCEELEE L —qmn e pata | 2 A 29 e
T 186u RJLT L - 9 or = 3= T (A e (2D
BIE———1 $ e psg R B2TE Se— - (OPTION) s > CRIVIDEO.G PR (OPTION) S MPARCC 54 from SPEEDLOG [ T
%.
c3¢—— cls————> c21<- : > CRTVIDED.B . L s< <
a1 AT gm  azm LS Lee—
GC_LED
ne et e RS v C . -
GC_UP a2 1A
ca& c16 < CRIVIEOR (g3 czB& to 6.C. 3W é:::; BSP_SHF_1AAK cor INS.DATA . :x_&g P B3P_SHF_1AAK
. 2 8v_CC or - - 81> %
TX_TRIGGER (e ] B2) s (1BD roEe— 2 f
ASE—=RERS (8D A= — A&~ | Ssvke P ,SOPHA 382> (OPTIOND :zf:-z prds ron(&!{;\ll.ooNG) 2 p—
a5 BPTINEBERDG (o1 poo GYROCE B0 B29< to SLAVE.DISPLAY iw—‘—- . ;é_.;_ @81 3 83
< o <~ o N SOPBPA |
VIDED.SEL 51 I L
co YOS (a3 42) CT7— > c29& BIP_SHF_1AAK (OPTION) zhammt an ;7
r EXT_ALARM1
ARPA_TRIGGER GC.DoWN B ST
AsARATRIGER _ (o) pip SEOB ae A H z‘g—m 181 L gLOP-VIDEO-A __ (gay s
pe g EXLALARML (15, B13<-SYRO-DATA (B0 B3 3 EXT-Atwﬁ aBD B4PSH_TAAK
1060.¢ c41 to EXT_ALARM | 4€——————(BD ARPA_TRIG .
G MLl cipcBRL (s csed——— 8y (OPTION) : é . s for RADAR 2<———1é———.
AT PTIOTRIGGER 4y qy a9 I a2 A ; 1BW_S!F_1AA_K BUOY @i—.sL__ By
BT EXLAMRR  (1pp)  groglOEBK L ory g3k | s& [ §<M>— <382) (OPTION) v
L ¢ ~ [N to SLAVE_DISPLAY 4L0-BR8B 1 (30 R
PTION_HEADDNG Fon | c 2 (OPTION> : (_____EDP_TE]G_B-_ . B4P_SHF_IAAK
ABLEIRIEADDE _ (35;) o fT-IN o ARE——e—, iy BIP_SHF. ALK 1< | 1C-ERODATAH (o3, _
B BLARE  (p) g BLSIG PR 16v B NAR o0y BTN (PION for AD1O CEMILL (o) :
to EXT_AC_ALARM |: 2 FORMAT S T R
cec LS cioe) cope CRIVIOEOE 3 cee—— 3& \Y) e (28D
56
TX.SIG 38D A IF_IN 444 848, F O R
9 EXT-ALARNA °F_VIDED 0 BBP_SHF_1AAK RXD 281>
i A _ 0 —
9= g2y L F Y [P for RS-232C or 3 TXD <81 T
o RIIHEADING B Ccore FEVIOED i%_ (382) fgé?lilaﬁglﬁ o3
Ara g HLSIBUL G azpe L B> to EXT_ARPA A ARPAEE | cqae) - ;7“.
(OPTION SE——9 A
BloAbAAR  (orgy e MPAX L (a0 sCARATRIE. (e 5T € A
> %—
BT _HEADING — TS ieivina " BISP_SHF_1AAK § OUN_BEARING ﬁ:f;
ClogcRIHEAING___ (304 (op BENMIED ) 'ﬁ]— R RILTCH  (pa for 3UNIT < (v
RJT_DXC <
A TR By e ey RJT.RXH fﬁ: Los
 SE— -
BnCRILIRIGHER __ (qyy) e MPARK __ (ouq ‘é-:j% ::3:
CNGRLBERING (3, g MVIX o) :4&— o] 472 tatie(DIC-252) N
>
s —
RPC R —2 ") 224 DN HEADING ac M,u_cjm F H3GT For([f;ﬁ?om s RILTRIE — canry P 25e2112.Y
> . o a3 < FFC_2BrEPIB o
gRE——> prag ST (o2 . T :eé e RS 47K _
é—__
c<BLRED (o concMEEE—— caw cig l;z:a .LZ1 _Lsz _Lss .I::H.lcsi lxa _Lu _Las I:sa lnl :g i
B WP WP WP WRF WP IWHF WP WP WPF. WP WP W B V] 1
v T T T T L el
’
v
TRAMN . |
ﬁhp’-h' 9 T rAMASAR=| .. i 03P9252
CHECKED X i
Apr. Al 'TF Kesump OTHERS o INTHR (1.4)
PPROVED FR-21 !
ar 2 P bis anok FR-2115 : o1 8% B
SCALE l MASS APPLICABLE TO; ! BLOCK NO.
kg (MODEL) i INT BOARD(C1/4)
DWG NO,
C3464-K08- B | 03-144-6011- 5 SCHEMATIC DIAGRAM
FURUNO ELECTRIC CO., LTD.




Fun!.l-o , , . -
1 1 1
v
w L
ver (143) —ARPATX.C 1Bfy T
R62 DE] ARPATX 101y
18K ARPA_TX_H 1z v
TCTHCIAF  TCTHCIAF e . lﬂ
NAV_RX_H RST 418 9 A
Qa3 VVV— 11 ;s 19 13 ; 12 NAR }R s _BrEP18 ARPARX o0
- 18
oND
ZL%S c17 L 1088 NAVTX s 8] snTs1178NS
A k3> —NAV-RXT -l
CR4 1SS181
- ARPA_RX.C |
NAV_TX_C 14fy VLT
ST~ ohs .
1Ay —NAY-TXH 12 ol Im
2
b‘z B (1g3) —RI-TXM
1 RJT_TX
1em gz —RILTEC Cun
] SNI51178NS 8 vee
RJTRX (1A1)
Vo 7
18K
R122 (183> —RITRXH
1K TCTHHCIAF  TCT4HCIAF Rﬂ]éékw
QA3 y9 479 R
b 13y —RILRXC
FFC_4BMEPIB B vz
Euu o (DIC-252) 18¢
INS_RXC v
A
%68 | 3 4 CcR18 155181 vee vee
B FFC_4BHEP1B BL._ e INS.TX 101y v
Cazy —INSTXH 12y 12ve
(1A —INSIXC |J - R178 33 517:49@ ‘ﬁ(
vee R1S TCT4HCIAF
18y VveL 1. I M (183> SYROCLEH :\/\/\ 47 V& v4 ’SZ’”’“
Dl cs7] [rss 4 2 o8 {}c 2 EYROCLK (401,
8.5 1
£$ c36 l 16680
1 s
]é‘ ) VCCM VCCP) g
7)oy, 2
cnu Mol P 183
SNTS11TSNS S_IRATHNRYL 3
]'—‘_1@: T
Izs Z2c 4] swTstIoPa 190
B3 ;g l mze e 1 TCTHCIAF  TCTSCIWF
~ GYRO_DATA_H 1 AN
i «183) AN yoi n,fn\l“ 1 ; GYRO.DATA (1,1,
i
3 J_ 10680
vee (183 l
CR12 155181 ]
RES
® TCT4HCIUAF TCTACIAF e w3 - -
U4 = AAN
C (144 —LOBCLE K Rg3 3.3 RS2 ® 13 12 3\,@“4 4 LOBCLK 4y, aeo B
c29
AT —
sev %
. NOTE J468 1 J469 J470_ ] -
J1-J2 | J1-J2 |CURRENT ROOR {J1-J2 | RS-422
J3-J4[ J3-J4 [rs-422 J3-J4] CURRENT ROCP| <USED INS LINE>
DRAWN . TYPE
Aprot 99 TIAHASAE| 03P9252
cm_ . 5 &t
4 199 keldusunce OTHERS . INTHiE (2/4)
PROVED . -
ol 74 ) bhsacks | FR-511 5 k3
" SCALE MASS APPLICABLE T0 BLOCK NO. NAME
kg (MODEL) INT BOARDC(2/4)
NO. H
C3464-K09- B | 03-144-6011- 5 SCHEMATIC DIAGRAM

FURUNO ELECTRIC CO.

LTD.



FURUNO 2 3 .
1

1 1
12v+
12v+
168 12v+
R189 220 R18
RS 228
2.
2.x
88 1K 2sc2ma.y
034 s2ma2.y
06

Cia1 —CPTION_BEARING RE1
PBA_ (AD (A1,102

RJT.BP

2v Qac3

12v+
2SAT162_Y_TESSL 12v+
031 183 1
R184 187 b g‘s; s e
2 18K
228 228 ! : Ra7 R
29; : : 228 228
1 : h :
asceTi2Y : :
r H : 2sc2T12.Y
: p : 014
L . : ARPA_BP
2SA1162_Y_TESSL 162 : : = ac
a3 2SA162.Y_TESSL
18K a17? R41
12vs P4 LS -
R8 HE 36T
180 . R
RaT 168
1.5¢
oPHOA FFC_SBMEP1B

<183)
tuu o (DIE-22)
R34 2.2 2SCATRY oy, et
VVV 038

TCT4HCA04SAF

MV

R168 18K

RISS o A A 1K ANALOG_P GAD
(1B3)
B OPTION_HEADINGRS4 1 S 4 RIS A A p 2.2
ER17
TCTAHCAO9AF 12ve 188319
18
1.5
RAM (1 ANALOGN (141>
R12 2.2K SC2T2.Y
112 A 22 @ ::5 1 12ve
v RIS o A A 4IK
[qlo0] -
R116 8. —l
181 RJT_HEADING _R83 17 B R'”JV\/\’ 2.2K g;?‘"z_ﬂ A0 EXT_BP AAN l R'lﬁ,\/WZ.ZK 14 T 15 1 w 12 EXT_BEARING acn
TCTHCAB19AF 12ve :'; £t e TCTHCA1AF TCTHCAB49AF
%RIS —}
18K 12v+
TX_SIGNAL <BD ?1?;1\/\/\( 33X . N —d
TX_SI6 3 2.7 2sczTI2 Y 139 ]
181y RIZAAN-LIE past 155181_CR14 e -
(a4 —EXTHD 2]y 2 RITT A A p 22K 7M 18 EXT_HEADING _ 101y
R14 NOTE [ J471 [RESISTER VALUHGAIN B o 7
18¢ -1 yer L —K]—’ TCTHCABSAF  TCTHCAB194F |
J3-J4 47K M
J5-J6 4.7 S
DRAWN 1
..éfmﬁ/vwﬂﬁmmm o b 03P9252
r 2199 JKidusurrik OTHERS  {. o INTHIR (3./4)
AbPROVED - i -
Jonas T Kkhsarokt | FR-5113 | o 2 B
SCALE 7 ’ MASS APPLICABLE TO; i BLOCK NO. NAME
TG kg | (MODEL) i INT BOARD(3/4)
G 0.
C3464-K10- B | 03-144~-6011- 5 SCHEMATIC DIAGRAM

FURUNO ELECTRIC CO., LTD.



1 2 3 4 s -10
1 1 1
i81)
|ARPANIDED e
RITRIE  (1cqy
ct
2208p
%S5
2.2
B WW!m(.TRl_;:_EE
B - RIIVIED _ (1c3;
02
(1B1)
v 25A1162_Y_TE
| 124

R72 68

1 ltz/‘:e

K2 [-—=
7 GBE-134C_US.DCI2Y

RIE A A A 33
2sczeniey
a4
OP_TRIG.B (453 12v+ N oo
- PVIEDA (4535
— — lczzgw o R147 3.X)48 229 - . 1?:'
2SAT1B2_Y_TESSL 3% o
R 33 1886p 2SANBZ_Y_TE!
12v+ .
R3 88
:?R RIS TS mul i
cany D TRIGEER ] Re s b
2sc2myY R166
o 1oV ESATIB2.Y_TESS R145
2.2k Q2 o3
i R4 A A A 31 OP_VIDEO_ B B3
198y
18V
ECE_YVICAI181P
12v+
QB ARPA_TRIGGER RE6 3.
181 12v+ EXT.TRIC _ 144y a N
EXT_TRIC.OJ acn W 3_G_T
cs -
18 REY. 181
188y —
7 GSE_134C_US.DC12V e
ECE_VICA181P
EXT_TRIGGER QAL 2SANB2_Y_TE! .
ORAWN 1
E?EEE{‘ 9 T AmAsal<t | | 03P9252
. 5
App/',l/’W plasuvcki OTHERS . b, INTEH (4/4)
PROVED 71 FR- |
Aora) O kiswncksd | FR-2113 | EEE
4CALE [ MASS APPLICABLE TO; } BLOCK NO. NAME
T kg (MODEL) i INT BOARDC4/4)
NO.
C3464-K11- B | 03-144-6011~- 5 SCHEMATIC DIAGRAM
FURUNO ELECTRIC CO., LTD.



	Table of Contents
	SAFETY INSTRUCTIONS
	SYSTEM CONFIGURATION
	EQUIPMENT LISTS
	MOUNTING
	1.1 Antenna Unit
	1.2 Display Unit

	WIRING
	2.1 Antenna Unit
	2.2 Display Unit
	2.3 Changing AC Power Specification

	INITIALIZATION AND ADJUSTMENT
	3.1 Tuning Initialization
	3.2 Accessing Menus for Initialization and Adjustment
	3.3 Adjusting Video Signal Level
	3.4 Heading Alignment
	3.5 Adjusting Sweep Timing
	3.6 Suppressing Main Bang
	3.7 Confirming Magnetron Heater Voltage
	3.8 Initial Setting Menus

	INSTALLATION OF OPTIONAL EQUIPMENT
	4.1 Gyro Converter GC-8
	4.2 ARP Board ARP-26
	4.3 RP Board RP-26
	4.4 Performance Monitor PM-30
	4.5 Alarm Kit
	4.6 AC-DC Conversion Kit
	4.7 Connection of Rate-of-Turn Signal
	4.8 V-Console Kit

	PACKING LISTS
	OUTLINE DRAWINGS
	INTERCONNECTION DIAGRAM
	SCHEMATIC DIAGRAMS



